o fri-jado

SERVICE MANUAL

HOT DELI 3/4/5/7 MERCHANDISERS

MODELS

HD 5 curved on underframe

Full service curved and square
Full service humidified curved and square
Self service curved and square

HD 5 square on underframe

- NOTICE -

This manual is prepared for the use of trained Service Technici-
ans and should not be used by those not properly qualified. If
you have attended a trianing for this product, you may be quali-
fied to perform all the procedures in this manual.

This manual is not intended to be all encompassing. If you have
not attended training for this product, you should read, in its
entirety, the repair procedure you wish to performto determine
if you have the necessary tools, instruments and skills required
to perform the procedure. Procedures for which you do not have
the necessary tools, instruments and skills should be performed
by a trained technician.

Reproduction or other use of this Manual, without the express
written consent of Fri-Jado, is prohibited.

- o ®
3%

'** fri-jado

USA

WWW.FRIJADO.COM

Service Manual Hot Deli HD3/4/5/7

9123550 rev. 08/2016



TABLE OF CONTENTS

Page 2

Service Manual Hot Deli HD3/4/5/7

9123550

rev. 04/2017



L1 )
[}
o'

*.

TABLE OF CONTENTS

® -

ri-jado

Versions
Version Issue date Remarks

dd/mm/yy
06/2014 |01/06/2014 |Textual changes. Updating exploded views and part lists.

08/2016 |01/08/2016 | Curved models adapted. Square models added. Small textual chan-
ges.

04/2016 |08/05/2017 |Pos 1-21 added in exploded views

Service Manual Hot Deli HD3/4/5/7 9123550 rev. 04/2017 Page 3



:‘.f}i-jado TABLE OF CONTENTS
INDEX

3T 1= 4

General technical data........ooooiiii i ———————————— 6

Programming iNStrUCHIONS....... ... s s s nnnn 7
Display Self Service and Serve OVEr MOAEl ..o 7
Display HUMIdIified MOEl........ooi it e e e e e nnee e s 8
Display Humidified model (CONtinUEd)........ccuuiiiiiiiiiee et e e e s 9

Removal and replacement of parts ... 10
Panels left and right Dack Side...... ..o 10
(LY T gV I U [T T Lo 1= PP 10
(6600 01 = Tox ) 11
AV Y QR LSV I elo) o o o Y TR=] (=Tt d o) o L TR 11
(21 LT = o =Y i ol 1= Ve Y o =T 11
Heating element, [eft NaNd SId@........ooi i e 12
o I 000 IR g 1 o U PP RRPPPTTPIN 12
A AT T LoV BT T o Y PR 13
Ring core transformer 208-230V ...........oi it et e et e s re e e s se e e ssse e e sane e e eaeeesaneeesnneeesaneeaan 13
TransTOrMEr 230-T2V ...t e e et e e e et e e e e s ee e e e eaneeeeeaasseeeeeasseeeeeaasseeeeeannnneeseannnneenn 14
Heating element Water tray.... .o e e s e s e e e s e nnne e e e e e nnes 14
7 I o T Y- 1 o SRR 15
[DTE o] = )N oY | o PP 15
(Y] o - [ SRS 16
Thermostat ElIWell 1€ 902/ NEC ..nnneieiiiiieeee ettt e e e e e e e e e e e e e nsnneeeeeeeaeean 17
Y=L Lo g d g =T o 3 0 13 - ) SRR 18
Tumble switch light and hating .......ccceiiii i e re e s 18
Blower right hand SIde ... e e e e e e e e e 19
Heating element right hand Side.........ooo i 19
QLT V=T e | =TSSR 20
(T o Ao [T o TN o 0 =T | =3 &SRR 20
Curved glass (alternative procedure when torques key is not available)...........ccccccoeee. 21
LCT= T3] o1 41 T PP 22
[ o o N o] [0 =T R 22
L@ = YLl =1 1= ' 1= | USSR 23
22 Lo VYT T T oY o J SR 24
Y Lo [T I X o i1 1= e [0 o o i o o JE SRR 24
Protection profile in front (DUMPEr) ... e 27
Side plate left and right, front SId@ ... s 27
DT T 1 R 27

Electrical tests and service procedures..........ccccccccccirrrrsmmmemmmmerrrr e s ssmmnnnnnnnes 28
PT TO00 SENSOE TSt ...ttt e e e e e e et e e e e e e e et eee e e e e eeeeeeeeen e e eeeaeeeeesnnnaaaeaaaaeeanens 28
L0 1o LR A=Y IRV =T Y Lo ) 28
[ LT R g Yo =Y =T 0 g T o o 28
o IO B G T=T oo g =] o PP PP PRPPPRRTIIN 28
(TUIT & SEIT SIVICE VOISION) .ceeeuiieieteiieetteeete et e e te e et e seesaa e seeseaseesesasseee st eeean st eesssseeeansseessnnreennnnn 28
Adjusting Eliwell IC 902/H NTC thermostat........c.oooiiiiiieeiie et 29
Control location full serve and Self SEIVE ..o e 31
Control panel full serve NUMIAIfied. ... e e e e e 31

Page 4 Service Manual Hot Deli HD3/4/5/7 9123550  rev. 04/2017



TABLE OF CONTENTS .’:.

B T0L ¢ L= T X3 41 T 32
Troubleshooting Hot Deli 3/4/5/7 full serve & self Serve........ooiiiiiiiie e 32
Troubleshooting Hot Deli 3/4/5/7 humidified ..........oooiiiiiiii e 33

Exploded views & Partlists..........uiiiiiiiiiiiiciccccccccsssssec e nnnnnnnns 34
Hot Deli 3-4-5 Full Service assembly drawing (till Nov. 2009) .........cccoiiiiiiiiiee e 34
Hot Deli 3-4-5 Full Service components drawing (till Nov. 2009).........ccccecceieeieiiiee e 35
Hot Deli 3-4-5 Humidified Assembly drawing (till serial.nr. 100077804)..........ccccceriiirieerriiieeeeenne 40
Hot Deli 3-4-5 Humidified Components drawing (till serial nr. 100077804) ........ccccceccvveeeeeieeeeeennne 41
Hot Deli 3-4-5 Humidified Assembly drawWing........ccooceeiiiiriiiieeiie ettt 46
Hot Deli 3-4-5 Humidified COmMponents drawing ......ccooccceeieiiiiienn i s 47
Hot Deli 3-4-5 Self Service Assembly drawing (till serial nr 100077804) .......cccccoieeeeiiceeeeeeeiieee e 52
Hot Deli 3-4-5 self Service components drawing (till serial nr.100077804) ........ccceeeevcveeeeeeieeeeeennee 53
Hot Deli 3-4-5 Self Service Assembly drawing ......occcueeiiiiiieiei e e 56
Hot Deli 3-4-5 self Service components drawing ........ccoooueeiiiieiiie et 57
Hot Deli 3-4-5 full service square asssembly drawing........ccooceeeiiiiiiiieeiiee e 60
Hot Deli 3-4-5 full service square components draWing ........cccceeerieiieeeesiiiees e 61
Hot Deli 3-4-5 full service humidified square asssembly drawing .........ccccoeiieriiiiniiennieeceeeeee 66
Hot Deli 3-4-5 full service humidified square components drawing ........cccccceeeeeeeriiensiinesceessceennns 67
Hot Deli 3-4-5 self service square asssembly drawing .......ccccoeeceieeriiiiee e e 72
Hot Deli 3-4-5 Self service square components drawWing.........coocueeereeeeieeeeiieeeieeesee e eee e 73

[ [T g Tet= ]I L= T = o 76
Circuit diagram HD 3 FUll & Self SEIVICE .......oi i 76
Wiring diagram HD 3 FUll & Self SEIVICE....coimiiiiiiiiie e 77
Circuit diagram HD 3 HUMIAITIEd .......ooiiiiiee et e e e e s e e e e e e 78
Wiring diagram HD 3 HUMIAITIE ........eeiiieiiee ettt 79
Circuit diagram HD 4 FUll & Self SEIVICE ....uueiiiiiiiiee et 80
Wiring diagram HD 4 FUll & Self SEIrVICE....ou et 81
Circuit diagram HD 4 HUMIAITIE ......eoiieiiieiie ittt 82
Wiring diagram HD 4 HUMIAITI@ .....cooiueiiiieiee et 83
Circuit diagram HD 5 FUll & Self SEIVICe ........eiiiiiieee e 84
Wiring diagram HD 5 FUll & Sl SEIVICE.....cciuuiiiiie e 85
Circuit diagram HD 5 HUMIAITIEA .....eeeiiiieeee e 86
Wiring diagram HD 5 HUMIAITI@ ........eoiiiiiieie ettt e 87
Circuit diagram HD 7 Full & Self SEIVICE ....ocuviiiieiieeeee e 88
Circuit diagram HD 7 HUMIAITIEA ....ueeeiieiceeeee ettt e e 89
Wiring diagram HD 7 HUMIAITI@ ........eeiiii ettt 90

Service Manual Hot Deli HD3/4/5/7 9123550 rev. 04/2017



,o
0 - = GENERAL TECHNICAL DATA
** fri-jado

GENERAL TECHNICAL DATA

This manual covers the Hot Deli Merchandisers in the models curved and square. The Merchan-
disers come in 4 sizes to build-in into an existing counter. Merchandisers will also be deliverd on
a underframe.

The Merchandisers come in 3 models.

e Full service.
e Full service with humidification.
e Self service.

All of the information, illustrations and specifications contained in this manual are based on the
latest product information available at the time of printing.

TECHNICAL DATA

Type HD 3 HD 4 HD 5 HD 7
Power (W) Full service humidified 4600 4900 5100 8600
Power (W) Full Service 3700 4000 4200 7700
Power (W) Self Service 3700 4000 4200 -
Fuses needed with power connection 3x20 A 3x20 A 3x 20 A 3x30 A

208 V, 3~60 Hz (3 phases without zero)

Fuses needed with power connection - - - -
208 V, 1N~60 Hz (1 phase with zero)

Standard plug from factory NEMA 15-20P | NEMA 15-20P | NEMA 15-20P [ NEMA 15-30P
Net weight full service, humidified (lbs) 347 463 530 600
Net weight full service (Ibs) 313 430 496 567
Net weight self service (lbs) 300 415 480 -
Gross weight full service, humidified (lbs) 468 606 695 770
Gross weight full service (Ibs) 434 573 662 738
Gross weight self service (lbs) 420 558 644 -
Height (inches) 37 7/8" 37 7/8" 37 7/8" 37 7/8"
Width (inches) 42 3/4" 55 3/4" 69" 98 5/8"
Depth (inches) 41 3/4" 41 3/4" 41 3/4" 41 3/4"
Tools

e Standard set of tools.

e Metric wrenches, sockets and hex socket key wrenches.

e VOM with AC current tester (any VOM with a sensitivity of at least 20,000 ohms per volt can
be used).

e Temperature tester.

e Insulation value tester (Megger).

e Field Service Grounding Kit.

Page 6 Service Manual Hot Deli HD3/4/5/7 9123550 rev. 08/2016



PROGRAMMING INSTRUCTIONS

PROGRAMMING INSTRUCTIONS

DISPLAY SELF SERVICE AND SERVE OVER MODEL

Switch on

1. Switch on the heater with switch A6.

2. Switch on the lighting with switch A7.

3. Also switch on the IR emitters with switch
A8 if required.

Switch off

1. Switch off the IR emitter with switch A8.
2. Switch off the lighting with switch A7.
3. Switch off the heating with switch A6.

Check set temperature
The temperature in the warmer is shown on
display A2 during use.

1. Press and quickly release key A4 two times.

The set temperature will be shown on the dis-
play. The measured temperature in the war-
mer will again be shown after 15 seconds.

Set the temperature

1. Press and quickly release key A4 two times.

The set value will be shown on the display.

1. Set the required temperature using the up
(A3) and down (A5) keys.
2. Press key A4 to save.

-

'

5id

Z 3

AB

AT

AB

Service Manual Hot Deli HD3/4/5/7 9123550 rev. 08/2016

Page 7



PROGRAMMING INSTRUCTIONS

DISPLAY HUMIDIFIED MODEL

Switch on
1. Keep keys B3 and B4 pressed

simultaneously for 2 seconds.
2. Switch on the lighting with key B3.
3. Switch on the required IR emitters
with keys B1.

Switch off
1. Keep keys B3 and B5 pressed
simultaneously for 2 seconds.

B2 B3 B4 BS B6

Check set temperature

The temperature in the warmer is shown on the display B2 during use.

1. Press key B4 or B5 for a short time.

The set temperature will be shown on the display. The measured temperature in the warmer
will be shown again after 10 seconds.

Set the temperature

1. Press key B4 or B5 for a short time. The set value will be shown on the display with a dot be-
hind the value.

2. Wait 5 seconds; you cannot immediately change the setting.

w

Set the required temperature with keys B4 and B5.
4. Wait until the display jumps back to the measured temperature in the warmer. The adjust-
ment has now been saved.

Topping up the steam tray
Note: the front filler unit can become hot

You hear a signal as soon as the steam tray requires topping up. Humidification will be automa-

tically switched off.

1. Press key B7 or B8 to stop the beep signal.

2. Fill the steam tray with 1.7 gallon (approx. 6,5 L.) with hot water to prevent large tempera-
ture differences.

Humidification will restart automatically based on the previously set adjustment after topping
up. You do not have to set it again.

Page 8 Service Manual Hot Deli HD3/4/5/7 9123550 rev. 08/2016



38°
PROGRAMMING INSTRUCTIONS 00 fri'jado
DISPLAY HUMIDIFIED MODEL (CONTINUED)

Set the humidifier
Water consumption will amount to approx. 0.3 gallon per hour in relation to the maximum set-
ting. Indication bar B6 indicates the humidification degree.

Indication bar B6 displays the humidification degree.

e 3/3, humidification 100%.

e 2/3, humidification 67%.

¢ 1/3, humidification 33%.

e 0, humidification switched off. The bottom segment of the indication bar will flash every
10 seconds.

1. Set the required humidification level with the keys B7 and B8.

Set the IR emitters
1. Press keys B1 for a short time to switch on or off the related IR emitter. The indication light
on top of the key will light up if the emitter is switched on.

Set the Offset

With the offset you only change the temperature indication on the display. The setpoint will not
be changed.

1. Press both temperature keys (B4 and B5) for 5 seconds.

2. The offset temperature now appears on the screen with a flashing dot behind the value.

3. Use the temperature keys B4 and B5 to change the offset temperature.

4. After 5 seconds of no keys being pressed the system will return to normal operation.

Service Manual Hot Deli HD3/4/5/7 9123550 rev. 08/2016 Page 9



-
4
0

REMOVAL AND REPLACEMENT OF PARTS

fri-jado

® -

REMOVAL AND REPLACEMENT OF PARTS

the circuit is being serviced.

WARNING: Disconnect the electrical power to the machine at
the main circuit box. Place a tag on the circuit box indicating

. Remove the socket head screws that secure

PANELS LEFT AND RIGHT BACK SIDE

the
panel to the frame.

. Turn panel towards yourself.
. Reverse the procedure to install.

Note: The panels can be lifted out from the
hinges. First lift out the hinge on the middle
panel.

FUSE AND FUSE HOLDER

. Remove the left side panel according prior

procedure.

. Remove the screws that secure the cover

plate and turn cover plate towards yourself.

. Disconnect the wiring from the fuse hou-

sing.

. Remove the flat nut that secures the hou-

sing of the fuse and remove the housing.

. Reverse the procedure to install.

Page 10

Service Manual Hot Deli HD3/4/5/7 9123550 rev. 08/2016



o
REMOVAL AND REPLACEMENT OF PARTS .’:

fri-jado

CONTACTOR

1. Remove the left side panel and the cover
plate according prior procedure.

2. Disconnect the lead wires to the contactor.
3. Push the locking tab down with a screw dri-
ver (see arrow) and lift out to remove the

contactor from the mounting bracket.
4. Reverse the procedure to install.

WATER LEVEL CONTROL, ELECTRONIC

1. Remove the left side panel and the cover
plate according prior procedure.
2. Disconnect the wiring of the electronic con-

trol.

3. Remove the 2 screws that secure the con-
trol and remove the control.

4. Reverse the procedure to install.

BLOWER, LEFT HAND SIDE

1. Remove the left side panel and the cover
plate according prior procedure.

2. Remove the bolt that secures the electric
panel and remove this panel.

3. Cut the wiring of the blower.

4. Remove the bolts that secure the clamping
profiles on the blower and remover the
profiles.

5. Remove the blower by sliding this towards
yourself.

6. Reverse the procedure to install.

Note: you have to connect the wiring again
with a butt splice.

Service Manual Hot Deli HD3/4/5/7 9123550 rev. 08/2016 Page 11



REMOVAL AND REPLACEMENT OF PARTS

HEATING ELEMENT, LEFT HAND SIDE

1.

Remove the left side panel and the cover
plate according prior procedure.
Disconnect the wiring from the element.
Remove the pans and frame out of the ca-
binet.

Remove the 2 nuts and rings that secure
the element and remove the element.
Reverse the procedure to install.

PT 1000 SENSOR

1.

Remove the left side panel and the cover
plate according prior procedure.

Remove the bolt that secures the sensor
and remove the sensor.

Disconnect the wiring.

Reverse the procedure to install.

Page 12

Service Manual Hot Deli HD3/4/5/7 9123550 rev. 08/2016



o
REMOVAL AND REPLACEMENT OF PARTS .’:

fri-jado

WATER LEVEL SENSOR

1.

Remove the left side panel and the cover
plate according prior procedure.

. Remove the water tray door and the water

tray.

. Disconnect the wiring of the sensor on the

electronic water level control (2 middle
pins).

Remove the 2 nuts and socket screws that
secure the sensor bracket and remove the
sensor.

. Reverse the procedure to install.

RING CORE TRANSFORMER 208-230V

. Remove the left side panel and the cover

plate according prior procedure.
Remove the wiring of the transformer.

. Remove the screw that secures the transfor-

mer and remove the transformer.
Reverse the procedure to install.

Service Manual Hot Deli HD3/4/5/7 9123550 rev. 08/2016

Page 13



REMOVAL AND REPLACEMENT OF PARTS

TRANSFORMER 230-12V

1.

Remove the left side panel and the cover
plate according prior procedure.
Remove the wiring of the transformer.

. Remove the screw that secures the transfor-

mer and remove the transformer.
Reverse the procedure to install.

HEATING ELEMENT WATER TRAY

. Remove the water tray door, the water tray

and the pans and frame inside the cabinet.
Remove the left and right hand panel on
the backside according prior procedures.
Disconnect the wiring from the elements.
Cut the sealant between cover housing and
the inside back plate in the cabinet.
Remove the 2 bolts that secure the cover
housing of the elements.

Slide the cover housing towards customer
side and lift it out.

Remove the nuts and rings that secure

the heating elements and remove the
element(s).

Reverse the procedure to install.

Note: Apply sealant between cover housing
and the inside back plate in the cabinet.

Page 14

Service Manual Hot Deli HD3/4/5/7 9123550 rev. 08/2016



o
REMOVAL AND REPLACEMENT OF PARTS .’:

fri-jado

I/0 BOARD

1. Remove the right side panel according
prior procedure.

2. Remove the nuts that secure the cover
plate and remove the cover plate.

3. Disconnect all wiring and the flat cable.

4. Remove the board from the clips by
squeezing the clips together.

5. Reverse the procedure to install.

DISPLAY BOARD

1. Remove the right side panel according prior

: _ : procedure.

AR T : '; 2. Remove the nuts that secure the cover
plate and remove this plate.

3. Remove the nuts that secure the mounting
plate and remove this plate.

4. Disconnect the grey flat cable and the flat
cable from the keypad.

5. Remove the nuts that secure the board and
remove the board.

6. Reverse the procedure to install.

[ = [T
-

Note: When installing a new board, ensure
that the jumper on the new board is set the
same as on the old board (°F).

jumper

Service Manual Hot Deli HD3/4/5/7 9123550 rev. 08/2016 Page 15



REMOVAL AND REPLACEMENT OF PARTS

KEYPAD

1. Remove the right side panel according prior
procedure.
2. Remove the nuts that secure the cover

plate and remove this plate.

3. Remove the nuts that secure the mounting
plate and remove this plate.

4. Remove the grey flat cable and the flat
cable from the keypad.

5. Remove the nuts that secure the display
board and remove the board.

6. Remove the nut that secures the earth ca-
ble on the panel and remove the cable.

7. Remove the back panel by lifting it out of
the hinges.

8. Remove the nut that secures the back plate
of the keypad and remove this plate.

9. Remove the keypad and clean the surface
with a degreaser.

10.Fasten the back plate back on the panel
and apply the keypad.

11.Apply acid free sealant around the green
flat cable.

12.Reverse the procedure to install.

Note: It is also possible to order a complete
back plate with keypad.

Page 16 Service Manual Hot Deli HD3/4/5/7 9123550 rev. 08/2016



o
REMOVAL AND REPLACEMENT OF PARTS .’:

3
fri-jado
THERMOSTAT ELIWELL IC 902/H NTC

1. Remove the left and right hand panel ac-

cording prior procedures.

2. Remove the left and right back panel by
lifting them out of the hinges.

3. Remove the socket head screws that secure
the middle panel and turn the panel to-
wards yourself.

4. Loosen the blocking clips on the sides of

the thermostat and remove the thermostat.
5. Disconnect the wiring.
6. Reverse the procedure to install.

Note: Set all parameters in the new ther-
mostat.

Service Manual Hot Deli HD3/4/5/7 9123550 rev. 08/2016 Page 17



REMOVAL AND REPLACEMENT OF PARTS

SENSOR THERMOSTAT

1. Remove the middle panel according prior
procedures.
2. Disconnect the wiring of the sensor on the

thermostat.

3. Remove the socket head screws that secure
the
sensor holder and remove the holder.

4. Remove sensor from holder.
5. Reverse the procedure to install.

Note: The place of the sensor is the same for
the full and self service models.

TUMBLE SWITCH LIGHT AND HEATING

1. Remove the middle panel according prior
procedures.

2. Disconnect the wiring.

3. Remove the switch by pushing the clamps
on both sides.

4. Reverse the procedure to install.

Page 18 Service Manual Hot Deli HD3/4/5/7 9123550 rev. 08/2016



o
REMOVAL AND REPLACEMENT OF PARTS .’:

fri-jado

BLOWER RIGHT HAND SIDE

. Remove the right side panel according

prior procedure.
Cut the wiring of the blower.

. Remove the bolts that secure the clam-

ping profiles on the blower and remover
the profiles.

Remove the blower by sliding this to-
wards yourself.

. Reverse the procedure to install.

Note: you have to connect the wiring again
with a butt splice.

HEATING ELEMENT RIGHT HAND SIDE

1.

Remove the right side panel according
prior procedure.
Disconnect the wiring from the element.

. Remove the pans and frame out of the

cabinet.
Remove the 2 nuts and rings that secure
the element and remove the element.

. Reverse the procedure to install.

Service Manual Hot Deli HD3/4/5/7 9123550 rev. 08/2016

Page 19



*
fri - REMOVAL AND REPLACEMENT OF PARTS

FRONT GRIP MAGNETS

1. Remove the screw securing the side plate
of the grip.

2. Remove the magnet holder by sliding it
outwards, a controlled knock with a ham-
mer might be necessary to remove the
magnet holder.

| 3. Reverse procedure to install

- "“.

et 1
Note: the appliance has two separate sets of
magnet holders, another set is located inside

the front profile.

CURVED GLASS

1. Turn the curved glass to the top position.

2. Remove the cover plates on the mounting
profile (if necessary).

3. Loosen the adjusting screws that secure the
glass with the special torques key TX15.

4. Remove the curved glass.

5. Remove the frontgrip magnets according to

prior procedure.

6. Place the new glass with the plastic protec-
tion profile.
7. Reverse the procedure to install.

Note 1: The cover plates are fixed with high
temperature resistant sealant.

Note 2: Special torques key (TX15) is supplied
with the delivery of a new curved glass.

Page 20 Service Manual Hot Deli HD3/4/5/7 9123550 rev. 08/2016



o
REMOVAL AND REPLACEMENT OF PARTS .’:

3
fri-jado
CURVED GLASS (ALTERNATIVE PROCEDURE WHEN TORQUES KEY IS NOT AVAILABLE)

1. Turn curved glass to top position.

2. Remove the socket head screws that secure
the reflector and turn the reflector down-
wards.

3. Remove on left and right top side the up-
per bolts that secure the light fixture to the
console (see arrow).

4. Loosen the lower bolts on left and right top
side.

5. Turn the light fixture downwards, to create
extra space for a regular allen key or tor-
ques key.

6. Loosen the adjusting screws that secure the
glass.

7. Remove the curved glass.

8. Place the new glass with the plastic protec-
tion profile.

9. Reverse the procedure to install.

Note: When replacing the curved glass do not
forget to transfer the frontgrip magnets.

Service Manual Hot Deli HD3/4/5/7 9123550 rev. 08/2016 Page 21



REMOVAL AND REPLACEMENT OF PARTS

1.

. Turn the curved glass to the top position.
. Loosen the adjusting screw on the gas

spring.

. Remove the pin out of the gas spring. Be

aware of supporting the glass.

4. Remove the gas spring.
. Reverse the procedure to install.

Remove the socket head screws that secure
the reflector and turn the reflector down-
wards.

. Remove the bolt that secures the protec-

tion of the lamp and remove the protec-
tion.

. Remove the bolt and nut that secures the

bracket on the lamp holder and remove the
bracket.
Disconnect the wiring.

. Remove the screws that secure the lamp

holder and remove the holder.
Reverse the procedure to install.

Page 22

Service Manual Hot Deli HD3/4/5/7 9123550 rev. 08/2016



o
REMOVAL AND REPLACEMENT OF PARTS .’:

3
fri-jado
CERAMIC ELEMENT

1. Remove the socket head screws that se-

cure the reflector and turn the reflector
downwards.

2. Remove the wiring from the element.

3. Remove the socket head screws and nuts
that secure the mounting plate of the
elements and lower this plate.

4. Remove the ceramic element from the

plate by sliding off the clip.

5. Reverse the procedure to install.

Service Manual Hot Deli HD3/4/5/7 9123550 rev. 08/2016 Page 23



REMOVAL AND REPLACEMENT OF PARTS

BLOWER IN TOP

1. Remove the socket screws that secure the
reflector and turn the reflector downwards.

2. Slide the gasket from the wiring and cut
the wiring of the blower.

3. Remove the 4 socket screws that secure the
blower and remove the blower.

4. Reverse the procedure to install.

Note1: You have to tap 4x M5 thread in the
new blower housing.

Note2: You have to connect the wiring again
with a butt splice.

SLIDING PROFILE DOOR IN TOP

1. Remove the sliding doors.

2. Remove the socket head screws that secure
the clamping profile and remove this pro-
file together with the profile of the sliding
door.

3. Reverse the procedure to install.

Service Manual Hot Deli HD3/4/5/7 9123550 rev. 08/2016



o
REMOVAL AND REPLACEMENT OF PARTS .’:

3
fri-jado
GAS SPRING SQUARE MODEL

1. Turn the front glass to the top position.

2. Remove the screw on the bottom side of
the gas spring.

3. Remove the pin out of the gas spring. Be

aware of supporting the glass.

4. Loosen the adjusting screw on the top side
of the gas spring.

5. Remove the pin out of the gas spring.

6. Remove the gas spring.

7. Reverse the procedure to install.

Service Manual Hot Deli HD3/4/5/7 9123550 rev. 08/2016 Page 25



REMOVAL AND REPLACEMENT OF PARTS

1. Turn the front glass to the top position.

2. Remove the screw on the bottom side of
the gas spring.

3. Remove the pin out of the gas spring. Be
aware of supporting the glass.

4. Remove the 2 screws on the top side and
remove the gas spring.

5. Also remove the gas spring on the other
side.

6. Take out the front glass and place this on a
table.

7. Loosen the screws that secure the front
glass and remove the glass.

8. Reverse the procedure to install.

Note 1: It is advisable to replace the glass door
with the assist of a second person.

Note 2: Be sure that the black gasket is be-
tween the glass and alluminium profile.

Page 26 Service Manual Hot Deli HD3/4/5/7 9123550 rev. 08/2016



re®
REMOVAL AND REPLACEMENT OF PARTS .’: - =
fri-jado

PROTECTION PROFILE IN FRONT (BUMPER)

1. Remove the profile with a screw driver.
Slide screw driver over the length to remo-
ve the
profile.

2. Install new profile.

SIDE PLATE LEFT AND RIGHT, FRONT SIDE

1. Remove the side glass.

2. Loosen the bolts on the bottom side that
secure the side plate and remove this plate.

3. Remove the bolts and rivets on the front
bottom side that secure the aluminium
front and remove this front.

4. Remove the side plate.

5. Reverse the procedure to install.

1. Remove the pans and frame out of the ca-
binet.

2. Remove the nut inside the cabinet that
secures the drain and remove the drain.

3. Reverse the procedure to install.

Service Manual Hot Deli HD3/4/5/7 9123550 rev. 08/2016 Page 27



ELECTRICAL TESTS AND SERVICE PROCEDURES

ELECTRICAL TESTS AND SERVICE PROCEDURES

WARNING: Disconnect the electrical power to the machine at
the main circuit box. Place a tag on the circuit box indicating
the circuit is being serviced.

PT 1000 SENSOR TEST PTC 1K SENSOR TEST
(HUMIDIFIED VERSION) (FULL & SELF SERVICE VERSION)

1. Remove the right side panel according prior procedure.
2. Remove the wiring from the sensor.
3. Connect a temperature sensor to the probe for comparison.
4. Test the probe with an Ohmmeter.

Temperature Resistance O Temperature Resistance

°F °C +5 Ohms °F °C = 10 Ohms

60 16 1062 60 16 930

70 21 1082 70 21 970

80 27 1106 80 27 1016

20 32 1124 9 32 1056

100 38 1148 100 38 1107

125 >2 1202 125 52 1227

150 65 1252 150 65 1347

200 94 1362

250 121 1464 200 94 1636

350 177 1674 250 121 1935

HEATING ELEMENT TEST

Note: When testing the resistance of the element remove the wiring.

Type Wattage/Voltage Resistance Q Current A
-5% + 10%

HD 1500/ 230 35.3 6.5

All models 1500 / 208 28.8 7.2

HD 600/ 230 88.5 2.6

Humidified 600 / 208 71.5 2.9
300/ 230 177.0 1.3
300/ 208 144.5 1.4

HD 150/ 230 352.0 0.6

All models

Page 28 Service Manual Hot Deli HD3/4/5/7 9123550 rev. 08/2016



ELECTRICALTESTS AND SERVICE PROCEDURES

ADJUSTING ELIWELL IC 902/H NTC THERMOSTAT

In order to adjust the thermostat, first remove the thermostat according prior procedure.

Changing set point

1. Press set key. In display “set” appears.

2. Press set key again. Set point appears in display.
3. Change value with up or down key.

dlilell 1o

4. Press set key to confirm.
5. Leave menu by pressing fnc key 2x.

When no key is pressed after last confirmation, system goes back to normal operation mode
after 15 seconds.

Programming menu
The programming menu consists of 4 folders: CP — diS — CnF — Fpr. Each folder contains level 1
parameters. To enter these folders proceed as following:

1. Press set key for 5 seconds. In display “CP” appears.
2. Press up or down key to scroll through the folders.
3. To enter the folder press set key. In display the first parameter appears.

Setting internal parameters

Press set key for 5 seconds. In display “CP" appears.

Press up or down key to go to the desired folder.

Press set key. In display the first parameter of this folder appears.

Press set key to read out value.

Change value with up or down key.

Press set key to confirm.

Press up key for next parameter and follow instructions 4 to 6.

Press fnc key to return to the folder menu and follow instructions 2 to 6.

© 0 NO U A WN-=

Leave menu by pressing fnc key 2x.

When no key is pressed after last confirmation, system goes back to normal operation mode
after 15 seconds.

Replacing of thermostat
When you install a new thermostat, then always change parameter HC first to H. Otherwise
some other parameters cannot be changed to the desired value.

Service Manual Hot Deli HD3/4/5/7 9123550 rev. 08/2016 Page 29



20

X4

™ = = ELECTRICAL TESTS AND SERVICE PROCEDURES
** fri-jado

Error message on display

E1: Temperature sensor broken or wiring problem sensor.

Parameters Eliwell thermostat

QO 2 [
N g AR
S = th in | 1 8
5| & 2 TY| %<
S S g m m m M
o ] o ono|ao=
e o o I I I
Setpoint °F 176 165
diF Switching differential °F 1 1
HSE Maximum setpoint °F 210 194
LSE Minimum setpoint °F 32 32
HC Function: Heating/Cooling H/ C H H
Ont Regulator activation time 0 0
OFt Regulator disabled state time 1 1
dOn Delay time regulator relay 0 0
dOF Delay after switch-off 0 0
dbi Delay between switch-ons 0 0
S [odo Delay time outputs 0 0
LOC Keyboard locking n n
PA1 Password 1 0 0
ndt Number display type - -
" CA1 Off-set sensor 1 (-12...12) °F 0 12
T |[dro Function: °F 0/1 1 1
HOO Probe type 0=PTC 1= NTC 1 1
w |rEL Device version (read only) - -
S [tAb Reserved (read only) - -
. |UL Upload - -
2 [dL download - -

Page 30

Service Manual Hot Deli HD3/4/5/7

9123550

rev. 08/2016



ELECTRICALTESTS AND SERVICE PROCEDURES

CONTROL LOCATION FULL SERVE AND SELF SERVE

A1 Indicator ON

A2 Display temperature
A3 UP key

A4 SET key

A5 DOWN key

A6 Heating switch

A7 Lighting switch

A8 IR emitter switch

If the elements are switched on, the indicator
lamp A1 will go on.

A1l

|
A3 —T .: :3: nFm
#5—'—3 %E ag C—a4

A2
EARERRE:A
g | —

A6 AT AB

CONTROL PANEL FULL SERVE HUMIDIFIED

B1 IR emitter keys

B2 Temperature reading

B3 Lighting key

B4 Increase temperature

B5 Reduce temperature

B6 Humidification level reading
B7 Increase humidification

B8 Reduce humidification

The B1 keys switch the IR emitters in the light
cover individually. The sequence of the keys is
the same as the sequence of the emitters seen
from the operating side of the warmer.

Error codes on display:

E1: PT Sensor shows open connection

E2: PT Sensor short circuit.

When reporting error codes E1 and E2 the
unit is switched in stand-by mode and cannot
be used util the problem is resolved.

B1

d 6 6 & &

Service Manual Hot Deli HD3/4/5/7 9123550 rev. 08/2016

Page 31



TROUBLESHOOTING

o fri-jado

TROUBLESHOOTING

TROUBLESHOOTING HOT DELI 3/4/5/7 FULL SERVE & SELF SERVE

Symptom

Possible causes

No power to warmer controls.

. Main breaker open.

. Fuse F1 burned.

. Tumble switch malfunction.
. Wiring loose.

No indication on electronic thermostat.

. Tumble switch heating malfunction.
. Fuse F3 burned.

. Electronic thermostat malfunction.
. Ring core transformer malfunction.
. Transformer 230-12 V malfunction.

. Wiring loose.

Display does not reach desired temperature.

. Incorrect line voltage.

. PTC 1K sensor malfunction.

. Heater(s) inoperative.

. Blower motor(s) inoperative.

. Contactor inoperative.

. Check parameters electronic thermostat.

Display temperature gets too high.

. PTC 1K sensor malfunction.
. Contactor inoperative.

Ceramic element(s) do not work.

. Tumble switch ceramics malfunction.
. Ceramic element(s) inoperative.
. Wiring loose.

No lighting.

. Incorrect line voltage.

. Tumble switch lighting malfunction.
. Wiring loose.

. Bad contact on lamp holders.

AWN-=_WN=2|N_lOCLUDWN-_IOULUDWN-=|PDPWN -

Page 32

Service Manual Hot Deli HD3/4/5/7 9123550

rev. 08/2016



TROUBLESHOOTING :

TROUBLESHOOTING HOT DELI 3/4/5/7 HUMIDIFIED

Symptom

Possible causes

No power to warmer controls.

. Main breaker open.

. Fuse F1 burned.

. Wiring loose.

. Loose flat cable display / 1.0. board

Display does not reach desired temperature.

. Incorrect line voltage.

. PT-1000 sensor malfunction.

. Heater(s) inoperative.

. Relay on power and I/O board malfunction (x9)
. Contactor inoperative.

. Power and I/0 board malfunction.

Display temperature gets too high.

. PT-1000 sensor malfunction.

. Contactor inoperative.

. Blower motor(s) inoperative.

. Relay on power and I/0 board malfunction (x9)
. Ring core transformer malfunction.

. Power and I/0 board malfunction.

Buzzer alarm sounds, but water tray is filled.

. Scaling on water level sensor.
. Electronic waterlevel control malfunction.
. Wiring loose.

No heating of water tray.

. Heater(s) inoperative.
. Relay on power and I/0 board malfunction (x11-
. Wiring loose.

x12)

No display and/or keypad does not function.

. Loose flat cable display / 1.0. board
. Fuse F4 (125mA) burned
. Fuse F1 or F2 burned.

. Display and/or power and I/O board malfunction

No lighting.

. Incorrect line voltage.

. Relay on power and I/0 board malfunction (x10)
. Wiring loose.

. Power and I/O board malfunction.

No buzzer alarm when water level in water tray is low.

. Scaling on water level sensor.

. Water level sensor malfunction.

. Water level control malfunction.

. CPU board malfunction (buzzer broken).

. Humidification setting on the keypad is on zero.

Products dry out too fast.

. No water in water tray.
. Temperature setting too high.

N=21UPNWUN_L|IPAPWN_IAPRWN_,IWN_,IWON 2, OO WN_,IOOURARWN=|MMWN-=-

Service Manual Hot Deli HD3/4/5/7 9123550 rev. 08/2016

Page 33



EXPLODED VIEWS AND PARTLISTS

ri-jado

.o.._l

\% O

e

EXPLODED VIEWS & PARTLISTS

HOT DELI 3-4-5 FULL SERVICE ASSEMBLY DRAWING (TILL NOV. 2009)

Service Manual Hot Deli HD3/4/5/7 9123550 rev. 04/2017

Page 34



o
-
=
=

)
o
(=)
oN
>
®)
P
-
—
e
O
=
=
<
o
(@]
w
-
<
Ll
P
©)
o.
=
O
(Y
Ll
=
>
o
Ll
w
-
-
-
(T
0
3
M
—
Ll
(@]
-
©)
L

)0
0 Y-

\%O®

S“e

EXPLODED VIEWS AND PARTLISTS

Page 35

9123550 rev. 04/2017

Service Manual Hot Deli HD3/4/5/7



o fri-jado

EXPLODED VIEWS AND PARTLISTS

Item | Part nr. Model Qty. Description Item | Part nr. Model Qty. Description
1 9260230S | HD 3 1 Glass, bended, complete 13 9262005 | All models | 1 Console left, ass.
with profiles 14 9262004 | All models | 1 Console right, ass.
1 92602315 | HD 4 ! Gllass, beqded, complete 15 9241000 | All models | 2 Bumper, console (20 pieces)
with profiles
1 9260232S | HD 5 1 Glass, bended, complete 6 8031843 |HD3 2 Gas spring 500 N
with profiles 16 9261021 HD 4 2 Gas spring 700 N
1-1 | .. HD 3 1 Glass, bended, without 16 8031819 | HD5 2 Gas spring 850 N
profiles 17 | 9264073 |HD3 1 Clamping profile
1] HD 4 1 g:g?iezended' without 17 | 9264068 | HD 4 1 Clamping profile
i
17 9264059 HD 5 1 Clamping profile
1-1 | e HD 5 1 Glass, bended, without ping p
profiles 18 9262032 | HD 3 1 Profile, sliding door, top
1-2 19263011 HD 3 1 Glass handle 18 9262030 |HD4 1 Profile, sliding door, top
1-2 | 9263006 HD 4 1 Glass handle 18 9262028 HD 5 1 Profile, sliding door, top
1-2 | 9263002 | HDS 1 Glass handle 19 9260262S | HD 3 2 Sliding door, assembly
1-21 | 9262460 | HD 3 1,1 Foam rubber 19 9260263S | HD 4 2 Sliding door, assembly
mtr 19 | 9262024S | HD5 2 Sliding door, assembly
1-21 | 9262460 | HD 4 115 Foam rubber 19-1 | 8065038 | All models | 2 Door handle
mtr
19-2 | 9184253 | All models | 2 Bumper profile
1-21 | 9262460 | HD5 1,8 Foam rubber
mtr 19-3 | 9086207 | All models | 2 Bumper
1-3 | 9261024 | HD3 1.1 | Protection profile (plastic) 19-4 | 0147674 | All models | 4 Screw M 4x25, 3
m. SS cross recess head (philips)
1-3 | 9261024 | HD 4 1.5 Protection profile (plastic) 24 19262033 | HD3 1 Profile, sliding door, bottom
m. 24 9262031 HD 4 1 Profile, sliding door, bottom
1-3 19261024 | HD5 1.8 Protection profile (plastic) 24 | 9262029 |HDS 1 Profile, sliding door, bottom
m.
25 9264070 | HD 3 1 Holder, sliding door profile
1-4 | 9264595 | All models | 2 Magnet holder — -
25 9264065 HD 4 1 Holder, sliding door profile
1-5 | 9264596 | All models | 2 Cover plate — -
25 9264056 | HD 5 1 Holder, sliding door profile
1-6 | 9191182 | All models | 2 Magnet block - - -
26 9264045 | HD 3 1 Airsuction profile
1-7 | 4288324 | All models | 2 Screw M 4x8, SS socket - - -
button head 26 9264039 | HD 4 1 Airsuction profile
2 9263010 | HD 3 1 Mounting profile, glass 26 | 9264022 | HD5 1 Airsuction profile
2 9263005 HD 4 1 Mounting profile, glass 27 9264017 | All models | 2 Bracket, heating element
2 9263001 HD 5 1 Mounting profile, glass 28 9264018 | All models | 1 Support, tray frame
3 9261027 | All models Socket set screw M6x8, 29 19260420 | HD3 1 Inner housing
Torx, stainless steel 29 | 9260415 |HD4 1 Inner housing
4 9262034 | All models Cover plate 29 9260410 HD 5 1 Inner housing
5 4288324 | All models Screw M 4x8, SS 30 | 9263040 |HD3 1 Protection profile (plastic)
sc.>cket buttcon head 30 9263041 HD 4 1 Protection profile (plastic)
6 9262022 | All models | 1 Sideglass right 30 9263042 HD 5 1 Protection profile (plastic)
7 26202 All Is | 1 i | |
9262023 models Sfdeg — eft 31 | 8071036 | All models | 2 Plug, end
8 9264071 HD 3 ! L!ght f!xture 32 9263045 HD 3 1 Mounting profile
8 |9264066 |HD4 ! Light fixture 32 | 9263046 | HD4 1 Mounting profile
264057 HD 1 Light fi
8 926405 > Ight fixture 32 | 9263047 |HD5 1 Mounting profile
261011
9 19261011 | Allmodels | 1 Blower 33 | 9263012 | HD3 1 Front, aluminium
10 4288322 | All models | 8 Screw M5 x 10, SS e
socket button head 33 9263007 HD 4 1 Front, aluminium
11 | 9264062 | All models | 1 Profile, sideglass right 33 9263003 | HD> ! Front, aluminium
12 9264063 | All models | 1 Profile, sideglass left 34 9264112 | All models | 1 Side-plate, left front
35 9264111 | All models | 1 Side-plate, right front
36 9264200 | All models | 1 Cover plate, inner housing

Page 36

Service Manual Hot Deli HD3/4/5/7

9123550 rev. 04/2017



re®
X4
EXPLODED VIEWS AND PARTLISTS ™ ==
** fri-jado
Item | Part nr. Model Qty. Description Item | Part nr. Model Qty. Description
39 9264204 | All models | 1 Operation panel 75 9211016 | HD 3 2 Lamp holder
a1 9261022 | All models | 1 Strain relief M25 75 9211016 | HD4 3 Lamp holder
42 9261023 All models | 1 Nut, relief strain M25 75 9211016 HD 5 4 Lamp holder
43 9172403 | All models | 1 Connecting cable with plug 76 9261002 | HD 3 2 Lamp, Halogen 100 W
15-20p 76 | 9261002 | HD 4 3 Lamp, Halogen 100 W
a4 9181030 | All models | 4 Adjustable leg 76 9261002 HD 5 4 Lamp, Halogen 100 W
45 19264090 |HD3 1 Cover profile, inner housing | |55 9551016 | All models | 1 Thermostat, Eliwell
45 9264085 | HD 4 1 Cover profile, inner housing 78 9181008 | All models | 3 Switch. tumble
45 9264075 | HD 5 L Cover profile, inner housing 79 9181070 | All models | 1 Sticker, upper heating
46 9264084 | All models | 1 Side-plate, left 80 | 9181071 | All models | 1 Sticker, lighting
47 9264083 | All models | 1 Side-plate, right 81 9181072 | All models | 1 Sticker, lower heating
48 9264091 HD 3 1 Panel, service side 82 9264046 HD 3 1 Exhaust profil
48 9264086 | HD 4 1 Panel, service side 82 9264040 | HD 4 1 Exhaust profil
48 9264076 | HD5 1 Panel, service side 82 0264023 | HD 5 1 Exhaust profil
49 9260240 | HD3 2 Back panel 83 | 9264025 |HD3 3 Profile, tray frame, small
49 |9260242 | HDA4 2 Back panel 83 | 9264025 |HD4 4 Profile, tray frame, small
43 3260244 | HD5 2 Back panel 83 9264025 | HD5 5 Profile, tray frame, small
51 | 9265017 | All models | 1 Side panel, left 84 | 9264024 |HD3 2 Profile, tray frame, long
52 9265018 | All models | 1 Side panel, right 84 | 9264024 |HD4 3 Profile, tray frame, long
53 9264000 | All models | 2 Side panel, frame 84 0264024 | HD 5 4 Profile, tray frame, long
>4 | 9264002 | All models | 1 Support 85 | 9181036 | All models | 1 Transformer 230-12 V
>3 3264007 | HD3 3 Support, frame 86 9264100 | All models | 1 Mounting plate, electrical
55 9264005 HD 4 3 Support, frame components
55 9264001 HD 5 3 Support, frame 90 9264113 | All models | 1 Cover plate, electric
56 | 9264008 | HD 3 1 Cover plate components
56 9264006 HD 4 1 Cover plate 91 0141204 | All models | 2 Screw M 4x16, SS
P cross recess head (philips)
°6 | 9264004 | HD> ! Cover plate 92 | 9044205 | All models Fuse holder
57 9123492 | All models | 1 Indication plate 93 9262071 All models | 2 Fuse SC15. 15A
58 9264115 | All models | 1 Cover plate, strain relief 94 9181049 | All models | 1 Fuse SC2.5. 2.5A
70 | 9264072 | HD3 ! Reflector 101 | 9182017 | All models | 2 Heating element 208V,
70 9264067 HD 4 1 Reflector 1500W
70 9264058 | HD 5 1 Reflector 102 | 0169197 | All models | 4 Gasket, heating element
71 9265022 HD 3 1 Moun’Fing plate, 103 | 0169189 | All models | 4 Nut, heating element
ceramic element 104 | 9264020 | All models | 2 Air deflector
71 9265021 HD 4 1 Moun'glng plate, 105 | 3701027 | All models | 6 Pop rivet 3,2 mm SS
ceramic element
71 9265020 | HD 5 1 Mounting plate, 106 | 9221020 | All models | 1 Temperature sensor
ceramic element 108 | 9264021 | All models | 4 Clamping profile
72 9181065 |HD 3 3 Heating element, 109 | 9181042 | All models | 2 Blower 60 Hz
Ceramic, 150 W 110 | 9262070 | All models | 1 Terminal block with bracket
723181065 | HD4 4 Heating element, 111 | 9044564 | All models | 1 Connecting block, 1,2,3
Ceramic, 150 W .
72 9181065 | HD 5 5 Heating element, 112 | 9044572 | All models | 1 Connecting block, 4,5,6
Ceramic, 150 W 113 | 3500069 | All models | 1 Contactor
73 9262045 HD 3 2 Protection, lamp 114 | 0141204 | All models | 2 Screw M 4x16, SS
73 | 9262045 |HD4 3 Protection, lamp cross recess head (philips)
73 | 9262045 |HD5 4 Protection, lamp 115 | 0142307 | All models | 2 Nut M4 55
74 9264060 | HD 3 2 Bracket, lamp holder 116 | 9263020 | All models | 1 Drain pipe
74 | 9264060 | HD 4 3 Bracket, lamp holder 117 | 9182065 | All models | 1 Seal ring
74 9264060 | HD5 4 Bracket, lamp holder

Service Manual Hot Deli HD3/4/5/7

9123550

rev. 04/2017

Page 37



o fri-jado

EXPLODED VIEWS AND PARTLISTS

Item | Part nr. Model Qty. Description

118 | 9008542 | All models | 1 Nut M 12 SS

119 | 9260421 HD 3 1 Air deflector

119 | 9260416 | HD 4 1 Air deflector

119 | 9260411 HD 5 1 Air deflector

120 | 9264044 HD 3 1 Protection plate

120 | 9264038 | HD 4 1 Protection plate

120 | 9264019 | HD5 1 Protection plate

122 | 0142307 | All models | 6 Nut M 4 SS

123 | 9181035 | All models | 1 Ring core transformer
208-230V

124 | 9264493 | All models | 4 Bracket

125 | 9264494 | HD3 1 Cover profile

125 | 9264497 HD 4 1 Cover profile

125 | 9264498 HD 5 1 Cover profile

126 | 2104089 | HD3 3 GN tray 1/1, 100 mm

126 | 2104089 |HD4 4 GN tray 1/1, 100 mm

126 | 2104089 | HD5 5 GN tray 1/1, 100 mm

127 | 2104220 | HD3 3 GN tray 1/3, 100 mm

127 | 2104220 |HD4 4 GN tray 1/3, 100 mm

127 | 2104220 | HD5 5 GN tray 1/3, 100 mm

128 | 9261029 HD 3 2 Wingscrew M 5x10

128 | 9261029 |HD4 3 Wingscrew M 5x10

128 | 9261029 HD 5 4 Wingscrew M 5x10

Page 38

Service Manual Hot Deli HD3/4/5/7

9123550

rev. 04/2017



EXPLODED VIEWS AND PARTLISTS ::

Service Manual Hot Deli HD3/4/5/7 9123550 rev. 04/2017 Page 39



EXPLODED VIEWS AND PARTLISTS

ri-jado
HOT DELI 3-4-5 HUMIDIFIED ASSEMBLY DRAWING (TILL SERIAL.NR. 100077804)

)0
0 Y-

\% O

e

Service Manual Hot Deli HD3/4/5/7 9123550 rev. 04/2017

Page 40



ri-jado

.o.._l

\%O®

S“e

EXPLODED VIEWS AND PARTLISTS

HOT DELI 3-4-5 HUMIDIFIED COMPONENTS DRAWING (TILL SERIAL NR. 100077804)

Page 41

Service Manual Hot Deli HD3/4/5/7 9123550 rev. 04/2017



2®
0 - = EXPLODED VIEWS AND PARTLISTS
** fri-jado

Item | Part nr. Model Qty. Description Item | Part nr. Model Qty. Description
1 9260230S | HD 3 1 Glass, bended, complete 16 9261021 HD 4 2 Gas spring 700 N
with profiles 16 | 8031819 |HD5 2 Gas spring 850 N
1 9260231S | HD 4 1 Gllass, beqded, complete 17 9264073 | HD 3 1 Clamping profile
with profiles : :
1 92602325 | HD 5 1 Glass, bended, complete 17 | 9264068 |HD4 ! Clamping profile
with profiles 17 9264059 | HD5 1 Clamping profile
1-1 | .. HD 3 1 Glass, bended, without 18 9262032 HD 3 1 Profile, sliding door, top
profiles 18 |9262030 |HD4 1 Profile, sliding door, top
e HD 4 ! gigﬁiek;e”ded' without 18 | 9262028 |HD5 1 Profile, sliding door, top
19 9260262S | HD 3 2 Sliding door, bl
1-1 | .o HD 5 1 Glass, bended, without kRl Rl
profiles 19 9260263S | HD 4 2 Sliding door, assembly
1-2 19263011 HD 3 1 Glass handle 19 9260264S | HD 5 2 Sliding door, assembly
1-2 19263006 | HD 4 1 Glass handle 19-1 | 8065038 | All models | 2 Door handle
1-2 19263002 |HDS5 1 Glass handle 19-2 | 9184253 | All models | 2 Bumper profile
1-21 | 9262460 | HD 3 1,1 Foam rubber 19-3 | 9086207 | All models | 2 Bumper
mtr 19-4 | 0147674 | All models | 4 Screw M 4x25, SS
1-21 | 9262460 | HD 4 1,5 Foam rubber cross recess head (philips)
mtr 24 | 9262033 | HD3 1 Profile, sliding door, bottom
1-21 | 9262460 | HD 5 1'? Foam rubber 24 | 9262031 |HD4 1 Profile, sliding door, bottom
mtr
- - - 24 9262029 HD 5 1 Profile, sliding door, bottom
1-3 | 9261024 | HD3 1.1 m. | Protection profile (plastic) — -
- - : 25 9264070 | HD3 1 Holder, sliding door profile
1-3 19261024 |HD4 1.5 m. | Protection profile (plastic) — -
- - - 25 9264065 | HD 4 1 Holder, sliding door profile
1-3 | 9261024 | HD5 1.8 m. | Protection profile (plastic) — -
25 9264056 | HD5 1 Holder, sliding door profile
1-4 | 9264595 | All models | 2 Magnet holder - - -
26 9264045 HD 3 1 Airsuction profile
1-5 |9264596 | All models | 2 Cover plate - - -
26 9264039 |HD 4 1 Airsuction profile
1-6 9191182 | All models | 2 Magnet block
26 9264022 HD 5 1 Airsuction profile
1-7 | 4288324 | All models | 2 Screw M 4x8, SS socket -
button head 27 19264017 | All models | 2 Bracket, heating element
2 9263010 | HD 3 1 Mounting profile, glass 28 9264018 | All models | 1 Support, tray frame
2 9263005 | HD 4 1 Mounting profile, glass 29 19260420 | HD3 1 Inner housing
2 9263001 | HD5 1 Mounting profile, glass 29 9260415 | HD 4 1 Inner housing
3 9261027 | All models Socket set screw M6x8, 29 19260410 | HDS5 1 Inner housing
Torx, stainless steel 30 | 9263040 |HD3 1 Protection profile (plastic)
4 9262034 | All models | 2 Cover plate 30 | 9263041 |HD4 1 Protection profile (plastic)
5 4288324 | All models | 2 Screw M 4x8, S5 socket 30 |9263042 |HDS5 1 Protection profile (plastic)
button head
31 8071036 | All models | 2 Plug, end
6 9262022S | All models | 1 Sideglass right - -
32 9263045 | HD3 1 Mounting profile
7 92620235 | All models | 1 Sideglass left - -
32 9263046 |HD 4 1 Mounting profile
8 9264071 HD 3 1 Light fixture - -
32 9263047 | HD5 1 Mounting profile
8 9264066 HD 4 1 Light fixture .
33 9263012 HD 3 1 Front, aluminium
8 9264057 | HD5 1 Light fixture —
33 9263007 HD 4 1 Front, aluminium
9 9261011 All models | 1 Blower .
33 9263003 HD 5 1 Front, aluminium
10 4288322 | All models | 8 Screw M5 x 10, SS socket -
button head 34 9264112 | All models | 1 Side-plate, left front
11 | 9264062 | All models | 1 Profile, sideglass right 35 | 9264111 | All models | 1 Side-plate, right front
12 | 9264063 | All models | 1 Profile, sideglass left 36 | 9260401 | All models | 1 Water drawer
13 9262005 | All models | 1 Console left. ass. 37 9262048 | All models | 1 Water level sensor, ass.
14 | 9262004 | All models | 1 Console right, ass. 38 | 9260403 | All models | 1 Middle section
15 9241000 | All models | 2 Bumper, console (20 pieces) 39 9264078 | All models | 1 Back panel, middle
16 8031843 HD 3 2 Gas Spring 500 N 40 9087570 All models | 10 Nut M 5, serrated

Page 42 Service Manual Hot Deli HD3/4/5/7 9123550  rev. 04/2017



sre®
EXPLODED VIEWS AND PARTLISTS :: fri =
-jado
Item | Part nr. Model Qty. Description Item | Part nr. Model Qty. Description
41 9261022 All models | 1 Strain relief M25 73 9262045 HD 4 3 Protection, lamp
42 9261023 | All models Nut, relief strain M25 73 9262045 | HD5 4 Protection, lamp
43 9172403 | All models | 1 Connecting cable with plug 74 9264060 | HD 3 2 Bracket, lamp holder
Lo 74 9264060 HD 4 3 Bracket, lamp holder
a4 9181030 | All models | 4 Adjustable leg 74 9264060 | HD 5 4 Bracket, lamp holder
45 9264090 | HD 3 1 Cover profile, inner housing 75 9211016 | HD 3 2 Lamp holder
45 9264085 | HD4 1 Cover profile, inner housing 75 9211016 | HD 4 3 Lamp holder
45 9264075 | HD5 1 Cover profile, inner housing 75 9211016 |HD5 4 Lamp holder
46 9264084 | All models | 1 Side-plate, left 76 9261002 | HD 3 2 Lamp, Halogen 100 W
47 9264083 All models | 1 Side-plate, right 76 9261002 HD 4 3 Lamp, Halogen 100 W
48 9264091 HD 3 1 Panel, service side 76 9261002 | HD 5 4 Lamp, Halogen 100 W
48 9264086 | HD 4 1 Panel, service side 77 9260233 | HD 3 1 Keypad + backplate
48 9264076 | HD5 1 Panel, service side 77 9260234 | HD 4 1 Keypad + backplate
49 |9260240 | HD3 ! Back panel 77 | 9260235 |HDS5 1 Keypad + backplate
49 9260242 |HD4 1 Back panel 77-1 | 9262010 | HD 3 1 Keypad
49 9260244 | HD5 1 Back panel 77-1 | 9262011 HD 4 1 Keypad
50 9260241 HD 3 1 Back panel, right 77-1 1 9262012 | HD 5 1 Keypad
50 9260243 | HD4 ! Back panel, right 77-2 | 9264095 | All models | 1 Backplate
50 9260245 | HD5 1 Back panel, right 78 9262057 | All models | 1 Display
>1 | 9265017 | All models | 1 Side panel, left 79 | 9262067 | All models | 1 Power & I/O board
52 9265018 | All models | 1 Side panel, right 80 9264081 | All models | 1 Mounting plate
53 9264000 | All models | 2 Side panel, frame 81 9264082 | All models | 1 Cover
54 19264002 | All models | 1 Support 82 | 9264046 |HD3 1 Exhaust profil
3> | 9264007 | HD3 3 Support, frame 82 | 9264040 |HD4 1 Exhaust profil
5 |9264005 | HD4 3 support, frame 82 [9264023 |HD5 1 Exhaust profil
55 | 9264001 | HD 5 3 Support, frame 83 | 9264025 |HD3 3 Profile, tray frame, small
>6 3264008 | HD 3 ! Cover plate 83 9264025 |HD4 4 Profile, tray frame, small
>6 9264006 | HD4 ! Cover plate 83 9264025 |HD5 5 Profile, tray frame, small
56 |9264004 | HDS 1 Cover plate 84 | 9264024 | HD3 2 Profile, tray frame, long
57 9123492 | All models | 1 Indication plate 84 9264024 | HD 4 3 Profile, tray frame, long
58 9264115 | All models | 1 Cover plate, strain relief 84 9264024 |HD 5 4 Profile, tray frame, long
>9 9264534 | All models | 2 Magnet holder 85 9260404 | All models | 1 Door, water drawer
60 9191182 | All models | 2 Magnet block 86 9264100 | All models | 1 Mounting plate, electrical
70 9264072 HD 3 1 Reflector components
70 9264067 HD 4 1 Reflector 87 9262072 All models | 1 Water level control, elec-
70 | 9264058 | HD5 1 Reflector tronic
71 | 9265022 | HD3 1 Mounting plate, ceramic 88 | 0141204 | All models | 2 screw M 4x16, 55 -
clement cross recess head (philips)
71 9265021 HD 4 1 Mounting plate, ceramic 83 9040659 | All models | 2 Spacing pin, nylon
element 20 9264101 All models | 1 Cover plate, electric com-
71 9265020 | HD5 1 Mounting plate, ceramic ponents
element 91 0141204 | All models | 6 Screw M 4x16,
72 9181065 | HD 3 3 Heating element, Ceramic, 55 cross recess head (philips)
150 W 92 9044205 | All models | 3 Fuse holder
72 9181065 HD 4 4 Heating element, Ceramic, 93 9262071 All models | 2 Fuse SC15, 15A
150w 94 | 9181049 | All models | 1 Fuse SC 2.5, 2.5A
72 3181065 | HD 5 > :';gwg element, Ceramic, 95 9260402 | All models | 1 Cover, housing heating
elements
L 3262045 | HD3 2 Protection, lamp 96 9264030 | All models | 1 End plate, water drawer

Service Manual Hot Deli HD3/4/5/7

9123550

rev. 04/2017

Page 43



o fri-jado

EXPLODED VIEWS AND PARTLISTS

Item | Part nr. Model Qty. Description
97 9264029 | All models | 1 Cover plate
98 9264026 | All models | 1 Housing, heating elements
99 9182080 | All models | 1 Heating element
208 V, 600 W
100 | 9182081 All models | 1 Heating element
208 V, 300 W
101 | 9182017 | All models | 2 Heating element
208 V, 1500 W
102 | 0169197 | All models | 8 Gasket, heating element
103 | 0169189 | All models | 8 Nut, heating element
104 | 9264020 | All models | 2 Air deflector
105 | 3701027 | All models | 6 Pop rivet 3,2 mm SS
106 | 9172310 | All models | 1 Temperature sensor PT 1000
107 | 0142307 | All models | 2 Nut M 4 SS
108 | 9264021 All models | 4 Clamping profile
109 | 9181042 | All models | 2 Blower 60 Hz
110 | 9262070 | All models | 1 Terminal block with bracket
111 | 9044564 | All models | 1 Connecting block, 1,2,3
112 | 9044572 | All models | 1 Connecting block, 4,5,6
113 | 3500069 | All models | 1 Contactor
114 | 0141204 | All models | 2 Screw M 4x16, SS
cross recess head (philips)
115 | 0142307 All models | 2 Nut M 4 SS
116 | 9263020 | All models | 1 Drain pipe
117 | 9182065 | All models | 1 Seal ring
118 | 9008542 | All models | 1 Nut M 12 SS
119 | 9260421 HD 3 1 Air deflector
119 | 9260416 | HD4 1 Air deflector
119 | 9260411 HD 5 1 Air deflector
120 | 9264044 HD 3 1 Protection plate
120 | 9264038 | HD4 1 Protection plate
120 | 9264019 | HD5 1 Protection plate
121 | 9262027 | All models Flatcable
122 | 0142307 | All models | 4 Nut M 4 SS
123 | 9181035 | All models | 1 Ring core transformer
208-230 V
124 | 9264493 | All models | 4 Bracket
125 | 9264494 | HD3 1 Cover profile
125 | 9264497 HD 4 1 Cover profile
125 | 9264498 | HD5 1 Cover profile
126 | 2104089 | HD3 3 GN tray 1/1, 100 mm
126 | 2104089 HD 4 4 GN tray 1/1, 100 mm
126 | 2104089 | HD5 5 GN tray 1/1, 100 mm
127 | 2104220 | HD3 3 GN tray 1/3, 100 mm
127 | 2104220 HD 4 4 GN tray 1/3, 100 mm
127 | 2104220 | HD5 5 GN tray 1/3, 100 mm
128 | 9261029 | HD3 2 Wingscrew M 5x10
128 | 9261029 HD 4 3 Wingscrew M 5x10
128 | 9261029 HD 5 4 Wingscrew M 5x10

Page 44

Service Manual Hot Deli HD3/4/5/7

9123550

rev. 04/2017



EXPLODED VIEWS AND PARTLISTS ::

Service Manual Hot Deli HD3/4/5/7 9123550 rev. 04/2017 Page 45



EXPLODED VIEWS AND PARTLISTS

HOT DELI 3-4-5 HUMIDIFIED ASSEMBLY DRAWING

Service Manual Hot Deli HD3/4/5/7 9123550 rev. 04/2017

Page 46



ri-jado

)0
0 Y-

\%O®

S“e

EXPLODED VIEWS AND PARTLISTS

HOT DELI 3-4-5 HUMIDIFIED COMPONENTS DRAWING

Page 47

Service Manual Hot Deli HD3/4/5/7 9123550 rev. 04/2017



2®
0 - = EXPLODED VIEWS AND PARTLISTS
** fri-jado

Item | Part nr. Model Qty. Description Item | Part nr. Model Qty. Description
1 9260230S | HD 3 1 Glass, bended, complete 16 9261021 HD 4 2 Gas spring 700 N
with profiles 16 | 8031819 |HD5 2 Gas spring 850 N
1 9260231S | HD 4 1 Gllass, beqded, complete 17 9264073 | HD 3 1 Clamping profile
with profiles : :
1 92602325 | HD 5 1 Glass, bended, complete 17 | 9264068 |HD4 ! Clamping profile
with profiles 17 9264059 | HD5 1 Clamping profile
1-1 | .. HD 3 1 Glass, bended, without 18 9262032 HD 3 1 Profile, sliding door, top
profiles 18 |9262030 |HD4 1 Profile, sliding door, top
e HD 4 ! gigﬁiek;e”ded' without 18 | 9262028 |HD5 1 Profile, sliding door, top
19 9260262S | HD 3 2 Sliding door, bl
1-1 | .o HD 5 1 Glass, bended, without kRl Rl
profiles 19 9260263S | HD 4 2 Sliding door, assembly
1-2 19263011 HD 3 1 Glass handle 19 9260264S | HD 5 2 Sliding door, assembly
1-2 19263006 | HD 4 1 Glass handle 19-1 | 8065038 | All models | 2 Door handle
1-2 19263002 |HDS5 1 Glass handle 19-2 | 9184253 | All models | 2 Bumper profile
1-21 | 9262460 | HD 3 1,1 Foam rubber 19-3 | 9086207 | All models | 2 Bumper
mtr 19-4 | 0147674 | All models | 4 Screw M 4x25, SS
1-21 | 9262460 | HD 4 1,5 Foam rubber cross recess head (philips)
mtr 24 | 9262033 | HD3 1 Profile, sliding door, bottom
1-21 | 9262460 | HD 5 1'? Foam rubber 24 | 9262031 |HD4 1 Profile, sliding door, bottom
mtr
- - - 24 9262029 HD 5 1 Profile, sliding door, bottom
1-3 | 9261024 | HD3 1.1 m. | Protection profile (plastic) — -
- - : 25 9264070 | HD3 1 Holder, sliding door profile
1-3 19261024 |HD4 1.5 m. | Protection profile (plastic) — -
- - - 25 9264065 | HD 4 1 Holder, sliding door profile
1-3 | 9261024 | HD5 1.8 m. | Protection profile (plastic) — -
25 9264056 | HD5 1 Holder, sliding door profile
1-4 | 9264595 | All models | 2 Magnet holder - - -
26 9264045 HD 3 1 Airsuction profile
1-5 |9264596 | All models | 2 Cover plate - - -
26 9264039 |HD 4 1 Airsuction profile
1-6 9191182 | All models | 2 Magnet block
26 9264022 HD 5 1 Airsuction profile
1-7 | 4288324 | All models | 2 Screw M 4x8, SS socket -
button head 27 19264017 | All models | 2 Bracket, heating element
2 9263010 | HD 3 1 Mounting profile, glass 28 9264018 | All models | 1 Support, tray frame
2 9263005 | HD 4 1 Mounting profile, glass 29 19260420 | HD3 1 Inner housing
2 9263001 | HD5 1 Mounting profile, glass 29 9260415 | HD 4 1 Inner housing
3 9261027 | All models Socket set screw M6x8, 29 19260410 | HDS5 1 Inner housing
Torx, stainless steel 30 | 9263040 |HD3 1 Protection profile (plastic)
4 9262034 | All models | 2 Cover plate 30 | 9263041 |HD4 1 Protection profile (plastic)
5 4288324 | All models | 2 Screw M 4x8, S5 socket 30 |9263042 |HDS5 1 Protection profile (plastic)
button head
31 8071036 | All models | 2 Plug, end
6 9262022S | All models | 1 Sideglass right - -
32 9263045 | HD3 1 Mounting profile
7 92620235 | All models | 1 Sideglass left - -
32 9263046 |HD 4 1 Mounting profile
8 9264071 HD 3 1 Light fixture - -
32 9263047 | HD5 1 Mounting profile
8 9264066 HD 4 1 Light fixture .
33 9263012 HD 3 1 Front, aluminium
8 9264057 | HD5 1 Light fixture —
33 9263007 HD 4 1 Front, aluminium
9 9261011 All models | 1 Blower .
33 9263003 HD 5 1 Front, aluminium
10 4288322 | All models | 8 Screw M5 x 10, SS socket -
button head 34 9264112 | All models | 1 Side-plate, left front
11 | 9264062 | All models | 1 Profile, sideglass right 35 | 9264111 | All models | 1 Side-plate, right front
12 | 9264063 | All models | 1 Profile, sideglass left 36 | 9260401 | All models | 1 Water drawer
13 9262005 | All models | 1 Console left. ass. 37 9262048 | All models | 1 Water level sensor, ass.
14 | 9262004 | All models | 1 Console right, ass. 38 | 9260403 | All models | 1 Middle section
15 9241000 | All models | 2 Bumper, console (20 pieces) 39 9264078 | All models | 1 Back panel, middle
16 8031843 HD 3 2 Gas Spring 500 N 40 9087570 All models | 10 Nut M 5, serrated

Page 48 Service Manual Hot Deli HD3/4/5/7 9123550  rev. 04/2017



sre®
X4
EXPLODED VIEWS AND PARTLISTS 0 = =
** fri-jado
Item | Part nr. Model Qty. Description Item | Part nr. Model Qty. Description
41 9261022 All models | 1 Strain relief M25 73 9262045 HD 4 3 Protection, lamp
42 9261023 | All models Nut, relief strain M25 73 9262045 | HD5 4 Protection, lamp
43 9172403 | All models | 1 Connecting cable with plug 74 9264060 | HD 3 2 Bracket, lamp holder
Lo 74 9264060 HD 4 3 Bracket, lamp holder
a4 9181030 | All models | 4 Adjustable leg 74 9264060 | HD 5 4 Bracket, lamp holder
45 9264090 | HD 3 1 Cover profile, inner housing 75 9211016 | HD 3 2 Lamp holder
45 9264085 | HD4 1 Cover profile, inner housing 75 9211016 | HD 4 3 Lamp holder
45 9264075 | HD5 1 Cover profile, inner housing 75 9211016 |HD5 4 Lamp holder
46 9264084 | All models | 1 Side-plate, left 76 9261002 | HD 3 2 Lamp, Halogen 100 W
47 9264083 | All models | 1 Side-plate, right 76 9261002 | HD 4 3 Lamp, Halogen 100 W
48 9264091 HD 3 1 Panel, service side 76 9261002 | HD 5 4 Lamp, Halogen 100 W
48 9264086 | HD 4 1 Panel, service side 77 9260233 | HD 3 1 Keypad + backplate
48 9264076 | HD5 1 Panel, service side 77 9260234 | HD 4 1 Keypad + backplate
49 |9260240 | HD3 ! Back panel 77 | 9260235 |HDS5 1 Keypad + backplate
49 9260242 |HD4 1 Back panel 77-1 | 9262010 | HD 3 1 Keypad
49 9260244 | HD5 1 Back panel 77-1 | 9262011 HD 4 1 Keypad
50 9260241 HD 3 1 Back panel, right 77-1 1 9262012 | HD 5 1 Keypad
50 9260243 | HD4 ! Back panel, right 77-2 | 9264095 | All models | 1 Backplate
50 9260245 | HD5 1 Back panel, right 78 9262057 | All models | 1 Display
>1 | 9265017 | All models | 1 Side panel, left 79 | 9262067 | All models | 1 Power & I/O board
52 9265018 | All models | 1 Side panel, right 80 9264081 | All models | 1 Mounting plate
53 9264000 | All models | 2 Side panel, frame 81 9264082 | All models | 1 Cover
54 19264002 | All models | 1 Support 82 | 9264046 |HD3 1 Exhaust profil
3> | 9264007 | HD3 3 Support, frame 82 | 9264040 |HD4 1 Exhaust profil
5 |9264005 | HD4 3 support, frame 82 [9264023 |HD5 1 Exhaust profil
55 | 9264001 | HD 5 3 Support, frame 83 | 9264025 |HD3 3 Profile, tray frame, small
>6 3264008 | HD 3 ! Cover plate 83 9264025 |HD4 4 Profile, tray frame, small
>6 9264006 | HD4 ! Cover plate 83 9264025 |HD5 5 Profile, tray frame, small
56 |9264004 | HDS 1 Cover plate 84 | 9264024 | HD3 2 Profile, tray frame, long
57 9123492 | All models | 1 Indication plate 84 9264024 | HD 4 3 Profile, tray frame, long
58 9264115 | All models | 1 Cover plate, strain relief 84 9264024 |HD 5 4 Profile, tray frame, long
>9 9264534 | All models | 2 Magnet holder 85 9260404 | All models | 1 Door, water drawer
60 9191182 | All models | 2 Magnet block 86 9264100 | All models | 1 Mounting plate, electrical
70 9264072 HD 3 1 Reflector components
70 9264067 HD 4 1 Reflector 87 9262072 All models | 1 Water level control, elec-
70 | 9264058 | HD5 1 Reflector tronic
71 | 9265022 | HD 3 1 Mounting plate, ceramic 88 | 0141204 | All models | 2 screw M 4X1h6' Sj( hilios)
clement cross recess head (philips
71 9265021 HD 4 1 Mounting plate, ceramic 83 9040659 | All models | 2 Spacing pin, nylon
element 20 9264101 All models | 1 Cover plate, electric com-
71 9265020 | HD5 1 Mounting plate, ceramic ponents
element 91 0141204 | All models | 6 Screw M 4x16,
72 9181065 | HD 3 3 Heating element, Ceramic, 55 cross recess head (philips)
150 W 92 9044205 | All models Fuse holder
72 9181065 HD 4 4 Heating element, Ceramic, 93 9262071 All models | 2 Fuse SC15, 15A
150w 95 9260402 | All models | 1 Cover, housing heating
72 9181065 | HD5 5 Heating element, Ceramic, elements
150w 96 9264030 | All models | 1 End plate, water drawer
L 3262045 | HD3 2 Protection, lamp 97 9264029 | All models | 1 Cover plate

Service Manual Hot Deli HD3/4/5/7

9123550

rev. 04/2017

Page 49




o fri-jado

EXPLODED VIEWS AND PARTLISTS

Item | Part nr. Model Qty. Description
98 9264026 | All models | 1 Housing, heating elements
99 9182080 | All models | 1 Heating element
208 V, 600 W
100 | 9182081 All models | 1 Heating element
208 V, 300 W
101 | 9182017 | All models | 2 Heating element
208 V, 1500 W
102 | 0169197 | All models | 8 Gasket, heating element
103 | 0169189 | All models | 8 Nut, heating element
104 | 9264181 All models | 2 Air deflector
105 | 3701027 | All models | 6 Pop rivet 3,2 mm SS
106 | 9172310 | All models | 1 Temperature sensor PT 1000
107 | 0142307 All models | 2 Nut M 4 SS
108 | 9264180 | All models | 2 Mounting bracket
109 | 9261061 All models | 2 Blower, 50...60Hz
110 | 9262070 | All models | 1 Terminal block with bracket
111 | 9044564 | All models | 1 Connecting block, 1,2,3
112 | 9044572 | All models | 1 Connecting block, 4,5,6
113 | 3500069 | All models | 1 Contactor
114 | 0141204 | All models | 2 Screw M 4x16, SS
cross recess head (philips)
115 | 0142307 | All models | 2 Nut M 4 SS
116 | 9263020 | All models | 1 Drain pipe
117 | 9182065 | All models | 1 Seal ring
118 | 9008542 | All models | 1 Nut M 12 SS
119 | 9260421 HD 3 1 Air deflector
119 | 9260416 |HD4 1 Air deflector
119 | 9260411 HD 5 1 Air deflector
120 | 9264044 | HD3 1 Protection plate
120 | 9264038 HD 4 1 Protection plate
120 | 9264019 | HDS5 1 Protection plate
121 | 9262027 All models | 1 Flatcable
122 | 0142307 | All models | 4 Nut M 4 SS
123 | 9181035 | All models Ring core transformer
208-230 V
124 | 9264493 | All models | 4 Bracket
125 | 9264494 | HD3 1 Cover profile
125 | 9264497 | HD4 1 Cover profile
125 | 9264498 HD 5 1 Cover profile
126 | 2104089 | HD3 3 GN tray 1/1, 100 mm
126 | 2104089 |HD4 4 GN tray 1/1, 100 mm
126 | 2104089 | HD5 5 GN tray 1/1, 100 mm
127 | 2104220 | HD3 3 GN tray 1/3, 100 mm
127 | 2104220 |HD4 4 GN tray 1/3, 100 mm
127 | 2104220 | HD5 5 GN tray 1/3, 100 mm
128 | 9261029 HD 3 2 Wingscrew M 5x10
128 | 9261029 |HD4 3 Wingscrew M 5x10
128 | 9261029 HD 5 4 Wingscrew M 5x10

Page 50

Service Manual Hot Deli HD3/4/5/7

9123550

rev. 04/2017



EXPLODED VIEWS AND PARTLISTS

Service Manual Hot Deli HD3/4/5/7

9123550

rev. 04/2017

Page 51



EXPLODED VIEWS AND PARTLISTS

ri-jado

.o.._l

\% O

e

HOT DELI 3-4-5 SELF SERVICE ASSEMBLY DRAWING (TILL SERIAL NR 100077804)

9123550 rev. 04/2017

Service Manual Hot Deli HD3/4/5/7

Page 52



-jado

HOT DELI 3-4-5 SELF SERVICE COMPONENTS DRAWING (TILL SERIAL NR.100077804)

r

)0
0 Y-

\%O®

S“e

EXPLODED VIEWS AND PARTLISTS

Page 53

9123550 rev. 04/2017

Service Manual Hot Deli HD3/4/5/7



re®
X4
0 = = EXPLODED VIEWS AND PARTLISTS
** fri-jado
Item | Part nr. Model Qty. Description Item | Part nr. Model Qty. Description
1 9262042S | HD 3 1 Glass, top, complete with 19-1 | 8065038 | All models | 2 Door handle
plastic profiles 19-2 | 9184253 | All models | 2 Bumper profile
1 9262041S | HD 4 1 Glass, top, complete with 19-3 | 9086207 | All models | 2 Bumper
plastic profil P
1 92620405 | HD 5 1 Glass, top, complete with 19-4 | 0147674 | All models | 4 if;‘:;’vrx;’s‘féasj( hilios)
plastic profil - . PP
1-1 | 9263049 | HD3 2 Protection profile (plastic) 24 9262033 | HD3 ! Prof!Ie, Slfdfng door, bottom
11 9263055 HD 4 > Protection profile (plastic) 24 9262031 HD 4 1 Profile, sliding door, bottom
1-1 | 9263056 | HD5 2 Protection profile (plastic) 24 9262029 | HD 5 ! Profile, sI!d!ng door, bott.om
12 | 9261024 |HD3 1.1 | Protection profile (plastic) 25 | 9264070 | HD3 ! Holder, sliding door profile
mtr 25 9264065 HD 4 1 Holder, sliding door profile
1-2 | 9261024 |HD4 1.5 Protection profile (plastic) 25 9264056 | HD5 1 Holder, sliding door profile
mitr 26 9264045 | HD 3 1 Airsuction profile
1-2 19261024 | HD5 1.8 Protection profile (plastic) 26 9264039 | HD 4 1 Airsuction profile
mtr
3 3 26 9264022 | HD5 1 Airsuction profile
2 9263010 | HD 3 1 Mounting profile, glass
3 3 27 9264017 | All models | 2 Bracket, heating element
2 9263005 | HD 4 1 Mounting profile, glass
- - 28 9264018 | All models | 1 Support, tray frame
2 9263001 HD 5 1 Mounting profile, glass
29 9260420 HD 3 1 Inner housing
3 9261027 | All models Socket set screw M6x8,
Torx, stainless steel 29 9260415 HD 4 1 Inner housing
4 9262034 | All models | 2 Cover plate 29 19260410 | HD5 1 Inner housing
5 4288324 | All models | 2 Screw M 4x8, SS socket 30 9263040 | HD3 1 Protection profile (plastic)
button head 30 9263041 HD 4 1 Protection profile (plastic)
6 92620225 | All models | 1 Sideglass right 30 | 9263042 |HD5 1 Protection profile (plastic)
7 9262023S | All models | 1 Sideglass left 31 8071036 All models | 2 Plug end
8 9264071 | HD3 1 Light fixture 32 9263045 |HD3 1 Mounting profile
8 9264066 | HD4 1 Light fixture 32 | 9263046 | HD4 1 Mounting profile
8 9264057 | HD 5 1 Light fixture 32 | 9263047 |HDS 1 Mounting profile
9 9261011 | All models | 1 Blower 33 | 9263013 |HD3 1 Front, aluminium
10 4288322 All models | 8 Screw M5 x 10, SS socket 33 9263008 HD 4 1 Front, aluminium
button head
— - 33 9263004 | HDS5 1 Front, aluminium
11 9264062 | All models | 1 Profile, sideglass right -
—— 34 9264112 | All models | 1 Side-plate, left front
12 9264063 | All models | 1 Profile, sideglass left - -
35 9264111 | All models | 1 Side-plate, right front
13 9262005 | All models | 1 Console left, ass. - -
- 36 9264200 | All models | 1 Cover plate, inner housing
14 9262004 | All models | 1 Console right, ass.
- 37 9262101S | HD 3 1 Lower window
15 9241000 | All models | 2 Bumper, console (20 pieces) -
- 37 9262103S | HD 4 1 Lower window
16 9261020 HD 3 1 Gas spring 100 N -
- 37 9262105S | HD 5 1 Lower window
16 9261020 HD 4 2 Gas spring 100 N -
- 39 9264204 | All models | 1 Operation panel
16 9261020 | HD5 2 Gas spring 100 N
- - 40 9263030 | HD3 3 Glass holder
17 9264073 | HD 3 1 Clamping profile
- - 40 9263030 |HD4 4 Glass holder
17 9264068 | HD 4 1 Clamping profile
- - 40 9263030 | HD5 5 Glass holder
17 9264059 HD 5 1 Clamping profile
- — 41 9261022 | All models | 1 Strain relief M25
18 9262032 |HD3 1 Profile, sliding door, top - -
- — 42 9261023 | All models | 1 Nut, relief strain M25
18 9262030 |HD4 1 Profile, sliding door, top - -
- — 43 9172403 | All models | 1 Connecting cable with plug
18 9262028 | HD5 1 Profile, sliding door, top 15-20P
19 9260262S | HD 3 2 Slldlng door, assembly 44 9181030 All models | 4 Adjustable |eg
19 192602635 | HD 4 2 Sliding door, assembly 45 | 9264090 |HD3 1 Cover profile, inner housing
19 192602645 | HD 5 2 Sliding door, assembly 45 | 9264085 |HD4 1 Cover profile, inner housing
45 9264075 HD 5 1 Cover profile, inner housing

Page 54

Service Manual Hot Deli HD3/4/5/7

9123550 rev. 04/2017



38°
EXPLODED VIEWS AND PARTLISTS 00 fri'jado
Item | Part nr. Model Qty. Description Item | Part nr. Model Qty. Description
46 9264084 | All models | 1 Side-plate, left 77 9221016 | All models | 1 Thermostat, Eliwell
a7 9264083 | All models | 1 Side-plate, right 78 9181008 | All models | 3 Switch, tumble
48 9264091 HD 3 1 Panel, service side 79 9181070 | All models | 1 Sticker, upper heating
48 9264086 | HD 4 1 Panel, service side 80 9181071 | All models | 1 Sticker, lighting
48 9264076 | HD 5 1 Panel, service side 81 9181072 | All models | 1 Sticker, lower heating
49 9260240 | HD 3 2 Back panel 85 9181036 | All models | 1 Transformer 230-12 V
49 9260242 |HD 4 2 Back panel 86 9264100 | All models | 1 Mounting plate, electrical
49 | 9260244 |HDS5 2 Back panel components
50 9264223 HD 3 1 Plateau 90 9264113 | All models | 1 Cover plate, electric
components
>0 |9264213 |HD4 ! Plateau 91 | 0141204 | All models | 2 Screw M 4x16, SS
50 9264205 | HD5 1 Plateau cross recess head (philips)
51 9265017 | All models | 1 Side panel, left 92 9044205 | All models Fuse holder
52 9265018 | All models | 1 Side panel, right 93 9262071 | All models | 2 Fuse SC15, 15A
53 9264000 | All models | 2 Side panel, frame 94 | 9181049 | All models | 1 Fuse SC2.5, 2.5A
54 9264002 | All models | 1 Support 101 | 9182017 | All models | 2 Heating element
55 | 9264007 | HD3 3 Support, frame 208V, 1500 W
55 9264005 | HD 4 3 Support, frame 102 | 0169197 | All models | 4 Gasket, heating element
55 9264001 HD 5 3 Support, frame 103 | 0169189 | All models | 4 Nut, heating element
56 9264008 | HD 3 1 Cover plate 104 | 9264020 | All models | 2 Air deflector
56 9264006 | HD 4 1 Cover plate 105 | 3701027 | All models | 6 Pop rivet 3,2 mm SS
56 9264004 HD 5 1 Cover plate 106 | 9221020 | All models | 1 Temperature sensor PTC 1K
57 9123492 | All models | 1 Indication plate 107 | 9224121 | All models | 1 Sensor holder
59 9264115 | All models | 1 Cover plate, strain relief 108 | 9264021 All models | 4 Clamping profile
70 9264072 HD 3 1 Reflector 109 | 9181042 | All models | 2 Blower 60Hz
70 9264067 | HD 4 1 Reflector 110 | 9262070 | All models | 1 Terminal block with bracket
70 9264058 | HD 5 1 Reflector 111 | 9044564 | All models | 1 Connecting block, 1,2,3
71 9265022 | HD 3 1 Mounting plate, ceramic 112 | 9044572 | All models | 1 Connecting block, 4,5,6
element 113 | 3500069 | All models | 1 Contactor
71 9265021 HD 4 1 Mounting plate, ceramic 114 | 0141204 | All models | 2 Screw M 4x16, SS
element cross recess head (philips)
71 9265020 HD 5 1 Mounting plate, ceramic 115 | 0142307 | All models | 2 Nut M 4 SS
e'em_e”t : 116 | 9263020 | All models | 1 Drain pipe
72 9181065 HD 3 3 |1-|5e(;a'§,|\r;g element, Ceramic, 117 | 9182065 | All models | 1 Seal ring
72 | 9181065 |HD 4 4 Heating element, Ceramic, | | & | 9008542 | All models | 1 Nut M 12 55
150 W 119 | 9260421 HD 3 1 Air deflector
72 9181065 |HD5 5 Heating element, Ceramic, 119 | 9260416 |HD4 1 Air deflector
150w 119 | 9260411 |HD5 1 Air deflector
73 19262045 | HD3 2 Protection, lamp 120 | 9264044 | HD 3 1 Protection plate
’3 9262045 | HDA4 3 Protection, lamp 120 | 9264038 | HD4 1 Protection plate
73 |9262045 | HD>5 4 Protection, lamp 120 | 9264019 |HD5 1 Protection plate
74 9264060 HD 3 2 Bracket, lamp holder 122 | 0142307 All models | 6 Nut M 4 SS
74 9264060 | HD4 3 Bracket, lamp holder 123 | 9181035 | All models | 1 Ring core transformer
74 9264060 | HD5 4 Bracket, lamp holder 208-230 V
75 9211016 | HD 3 2 Lamp holder 124 | 9261029 | HD3 2 Wingscrew M 5x10
75 9211016 | HD 4 3 Lamp holder 124 | 9261029 |HD4 Wingscrew M 5x10
75 9211016 |HD5 4 Lamp holder 124 | 9261029 | HD5 4 Wingscrew M 5x10
76 9261002 HD 3 2 Lamp, Halogen 100 W
76 9261002 HD 4 3 Lamp, Halogen 100 W
76 9261002 HD 5 4 Lamp, Halogen 100 W

Service Manual Hot Deli HD3/4/5/7

9123550

rev. 04/2017

Page 55



EXPLODED VIEWS AND PARTLISTS

ri-jado

.o.._l

\% O

e

HOT DELI 3-4-5 SELF SERVICE ASSEMBLY DRAWING

Service Manual Hot Deli HD3/4/5/7 9123550 rev. 04/2017

Page 56



ri-jado

Y

\%O®

S“e

EXPLODED VIEWS AND PARTLISTS

HOT DELI 3-4-5 SELF SERVICE COMPONENTS DRAWING

Page 57

rev. 04/2017

9123550

Service Manual Hot Deli HD3/4/5/7



o fri-jado

EXPLODED VIEWS AND PARTLISTS

Item | Part nr. Model Qty. Description Item | Part nr. Model Qty. Description
1 9260230S | HD 3 1 Glass, bended, complete 18 9262030 |HD 4 1 Profile, sliding door, top
with profiles 18 | 9262028 |HDS5 1 Profile, sliding door, top
192602315 | HD 4 1 Glass, bended, complete 19 | 92602625 | HD 3 2 sliding door, assembly
with profiles
1 92602325 | HD 5 1 Glass, bended, complete 19 9260263S | HD 4 2 Sliding door, assembly
with profiles 19 9262024S | HD 5 2 Sliding door, assembly
1-1 | e HD 3 1 Glass, bended, without 19-1 | 8065038 | All models | 2 Door handle
profiles 19-2 | 9184253 | All models | 2 Bumper profile
1 HD 4 1 gr'g??ie'ze”ded' without 19-3 | 9086207 | All models | 2 Bumper
i
- 19-4 | 0147674 | All models | 4 Screw M 4x25,
1-1 | ... HD 5 1 Glas§, bended, without $S cross recess head (philips)
profiles
24 9262033 | HD3 1 Profile, sliding door, bottom
1-2 19263011 |HD3 1 Glass handle
24 9262031 |HD 4 1 Profile, sliding door, bottom
1-2 | 9263006 | HD 4 1 Glass handle
24 9262029 | HDS5 1 Profile, sliding door, bottom
1-2 | 9263002 |HD5 1 Glass handle
; N : 25 9264070 | HD 3 1 Holder, sliding door profile
1-3 9261024 |HD 3 1.1 m. | Protection profile (plastic)
3 - N 25 9264065 | HD 4 1 Holder, sliding door profile
1-3 19261024 |HD 4 1.5 m. | Protection profile (plastic)
- . - 25 9264056 | HD 5 1 Holder, sliding door profile
1-3 9261024 |HD5 1.8 m. | Protection profile (plastic)
26 9264045 | HD 3 1 Airsuction profile
1-4 | 9264595 | All models | 2 Magnet holder
26 9264039 | HD 4 1 Airsuction profile
1-5 |9264596 | All models | 2 Cover plate
26 9264022 | HD5 1 Airsuction profile
1-6 9191182 | All models | 2 Magnet block
27 9264017 | All models | 2 Bracket, heating element
1-7 | 4288324 | All models | 2 Screw M 4x8, SS socket
button head 28 9264018 | All models | 1 Support, tray frame
2 9263010 | HD 3 1 Mounting profile, glass 29 19260420 | HD3 1 Inner housing
2 9263005 | HD 4 1 Mounting profile, glass 29 19260415 | HD4 1 Inner housing
2 9263001 | HD 5 1 Mounting profile, glass 29 | 9260410 | HD5 1 Inner housing
3 9261027 | All models Socket set screw M6x8, 30 | 9263040 | HD3 1 Protection profile (plastic)
Torx, stainless steel 30 |9263041 |HD4 1 Protection profile (plastic)
4 9262034 | All models | 2 Cover plate 30 |9263042 |HD5 1 Protection profile (plastic)
5 4288324 | All models Screw M 4x8, SS 31 8071036 | All models | 2 Plug, end
socket button head
- - 32 9263045 | HD3 1 Mounting profile
6 92620225 | All models | 1 Sideglass right - -
- 32 9263046 | HD 4 1 Mounting profile
7 9262023S | All models | 1 Sideglass left
- - 32 9263047 | HD5 1 Mounting profile
8 9264071 | HD 3 1 Light fixture
- - 33 9263012 | HD 3 1 Front, aluminium
8 9264066 | HD 4 1 Light fixture
- - 33 9263007 | HD 4 1 Front, aluminium
8 9264057 | HD 5 1 Light fixture
33 9263003 | HDS5 1 Front, aluminium
9 9261011 | All models | 1 Blower
34 9264112 | All models | 1 Side-plate, left front
10 4288322 | All models | 8 Screw M5 x 10, SS
socket button head 35 | 9264111 | All models | 1 Side-plate, right front
1 9264062 | All models | 1 Profile, sideglass right 36 | 9264200 | All models | 1 Cover plate, inner housing
12 9264063 | All models | 1 Profile, sideglass left 39 | 9264204 | All models | 1 Operation panel
13 9262005 | All models | 1 Console left, ass. 41 9261022 | All models | 1 Strain relief M25
14 19262004 | All models | 1 Console right, ass. 42 9261023 | All models | 1 Nut, relief strain M25
15 9241000 All models | 2 Bumper, console (20 pieces) 43 9172403 All models | 1 Connecting cable with plug
15-20P
16 8031843 | HD3 2 Gas spring 500 N -
- 44 9181030 | All models | 4 Adjustable leg
16 9261021 |HD 4 2 Gas spring 700 N
- 45 9264090 | HD 3 1 Cover profile, inner housing
16 8031819 |HDS5 2 Gas spring 850 N
- - 45 9264085 | HD 4 1 Cover profile, inner housing
17 9264073 | HD 3 1 Clamping profile — -
- - 45 9264075 | HD5 1 Cover profile, inner housing
17 9264068 | HD 4 1 Clamping profile
- - 46 9264084 | All models | 1 Side-plate, left
17 9264059 | HD 5 1 Clamping profile
- — 47 9264083 | All models | 1 Side-plate, right
18 9262032 | HD 3 1 Profile, sliding door, top —
48 9264091 | HD3 1 Panel, service side

Page 58

Service Manual Hot Deli HD3/4/5/7

9123550

rev. 04/2017



38°
EXPLODED VIEWS AND PARTLISTS 00 fri'jado

Item | Part nr. Model Qty. Description Item | Part nr. Model Qty. Description

48 9264086 | HD 4 1 Panel, service side 82 9264040 |HD4 1 Exhaust profil

48 9264076 | HD5 1 Panel, service side 82 9264023 HD 5 1 Exhaust profil

49 9260240 | HD 3 2 Back panel 83 9264025 | HD 3 3 Profile, tray frame, small

49 9260242 | HD 4 2 Back panel 83 9264025 |HD4 4 Profile, tray frame, small

49 9260244 | HD5S 2 Back panel 83 9264025 | HD5 5 Profile, tray frame, small

51 9265017 | All models | 1 Side panel, left 84 9264024 | HD 3 2 Profile, tray frame, long

52 9265018 | All models | 1 Side panel, right 84 9264024 |HD 4 3 Profile, tray frame, long

53 9264000 | All models | 2 Side panel, frame 84 9264024 | HD5 4 Profile, tray frame, long

54 9264002 | All models | 1 Support 85 9181036 | All models | 1 Transformer 230-12 V

55 9264007 | HD 3 3 Support, frame 86 9264100 | All models | 1 Mounting plate, electrical

55 | 9264005 |HD 4 3 Support, frame components

55 9264001 | HD 5 3 Support, frame 90 9264113 | All models | 1 Sg;e;o;;lzai; electric

56 | 9264008 | HD3 ! Cover plate 91 | 0141204 | All models | 2 Screw M 4x16, SS

56 9264006 | HD 4 1 Cover plate cross recess head (philips)

56 9264004 | HD5 1 Cover plate 92 9044205 | All models | 3 Fuse holder

57 9123492 | All models | 1 Indication plate 93 9262071 | All models | 2 Fuse SC15, 15A

58 9264115 | All models | 1 Cover plate, strain relief 94 9181049 | All models | 1 Fuse SC2.5, 2.5A

70 9264072 | HD 3 1 Reflector 101 | 9182017 | All models | 2 Heating element 208V,

70 | 9264067 | HD 4 1 Reflector 1500W

70 9264058 | HD 5 1 Reflector 102 | 0169197 | All models | 4 Gasket, heating element

71 9265022 | HD 3 1 Mounting plate, 103 | 0169189 | All models | 4 Nut, heating element
ceramic element 104 | 9264181 | All models | 2 Air deflector

71 9265021 HD 4 1 Moun'_cing plate, 105 | 3701027 | All models | 6 Pop rivet 3,2 mm SS
ceraml(.: element 106 | 9221020 | All models | 1 Temperature sensor

7 9265020 | HD 5 ! ::\g(r):rr;?cnegleprr;r?c 108 | 9264180 | All models | 2 Mounting bracket

72 9181065 | HD 3 3 Heating element, 109 | 9261061 | All models | 2 Blower 50...60 Hz
Ceramic, 150 W 110 | 9262070 | All models | 1 Terminal block with bracket

72 9181065 | HD 4 4 Heating element, 111 | 9044564 | All models | 1 Connecting block, 1,2,3
Ceramic, 150 W 112 | 9044572 | All models | 1 Connecting block, 4,5,6

72| 9181065 | HDS > E:f‘;::gﬂ'gg”s\;‘t 113 | 3500069 | All models | 1 Contactor

73 | 9262045 | HD 3 2 Protection, lamp 114 10141204 | All models | 2 if;‘;;";gﬂ;’sdhi'asj (ohilips)

73 9262045 | HD4 3 Protection, lamp 115 | 0142307 | All models | 2 Nut M 4 S5

73 | 9262045 | HD5 4 Protection, lamp 116 | 9263020 | All models | 1 Drain pipe

74 9264060 | HD 3 2 Bracket, lamp holder 117 | 9182065 | All models | 1 Seal ring

74 9264060 | HD 4 3 Bracket, lamp holder 118 | 9008542 | All models | 1 Nut M 12 SS

74 9264060 | HD5 4 Bracket, lamp holder 119 | 9260421 HD 3 1 Air deflector

75 |9211016 | HD3 2 Lamp holder 119 | 9260416 | HD 4 1 Air deflector

75 |9211016 | HD4 3 Lamp holder 119 | 9260411 |HD5 1 Air deflector

/5 | 9211016 | HD 5 4 Lamp holder 120 | 9264044 | HD 3 1 Protection plate

/6 3261002 | HD 3 2 Lamp, Halogen 100 W 120 | 9264038 |HD4 1 Protection plate

76 9261002 | HD4 3 Lamp, Halogen 100 W 120 | 9264019 |HD 5 1 Protection plate

76 | 9261002 | HD 5 4 Lamp, Halogen 100 W 122 | 0142307 | All models | 6 Nut M 4SS

77 9221016 | All models | 1 Thermostat, Eliwell 123 | 9181035 | All models | 1 Ring core transformer

78 9181008 | All models | 3 Switch, tumble 208-230V

79 9181070 | All models | 1 Sticker, upper heating 124 | 9264493 | All models | 4 Bracket

80 9181071 | All models | 1 Sticker, lighting 125 | 9264494 | HD 3 1 Cover profile

81 9181072 | All models | 1 Sticker, lower heating 125 | 9264497 |HD4 1 Cover profile

82 9264046 | HD 3 1 Exhaust profil 125 | 9264498 |HD5 1 Cover profile

Service Manual Hot Deli HD3/4/5/7 9123550 rev. 04/2017 Page 59



o

X4

0 - = EXPLODED VIEWS AND PARTLISTS
** fri-jado

HOT DELI 3-4-5 FULL SERVICE SQUARE ASSSEMBLY DRAWING

Page 60 Service Manual Hot Deli HD3/4/5/7 9123550  rev. 04/2017



ri-jado

0
0 Y-

\%O®

S“e

EXPLODED VIEWS AND PARTLISTS

HOT DELI 3-4-5 FULL SERVICE SQUARE COMPONENTS DRAWING

Page 61

Service Manual Hot Deli HD3/4/5/7 9123550 rev. 04/2017



o fri-jado

EXPLODED VIEWS AND PARTLISTS

Item | Part number | Model Qty | Descirption
1 9262151S HD 3 1 Glass, front, complete
with profiles
1 9262154S HD 4 1 Glass, front, complete
with profiles
1 92621565 HD 5 1 Glass, front, complete
with profiles
1-1 | e HD 3 1 Glass, front, without
profiles
-1 | HD 4 1 Glass, front, without
profiles
1-1 | e HD 5 1 Glass, front, without
profiles
1-2 | 9263011 HD 3 1 Glass handle
1-2 | 9263006 HD 4 1 Glass handle
1-2 | 9263002 HD 5 1 Glass handle
1-21 | 9262460 HD 3 1,1 | Foam rubber
mtr
1-21 | 9262460 HD 4 1,5 | Foam rubber
mtr
1-21 | 9262460 HD 5 1,8 | Foam rubber
mtr
1-3 | 9264595 All models | 2 Magnet holder
1-4 | 9264596 All models | 2 Cover plate
1-5 4288324 All models | 2 Screw M 4x8, SS socket
button head
1-6 | 9263049 HD 3 1 Protection profile (plastic)
1-6 | 9263055 HD 4 1 Protection profile (plastic)
1-6 9263056 HD 5 1 Protection profile (plastic)
2 9262174S HD 3 1 Glass, top side, layered
2 9262173S HD 4 1 Glass, top side, layered
2 9262175S HD 5 1 Glass, top side, layered
3 9262161 HD 3 1 Gas spring 300 N
3 9262161 HD 4 1 Gas spring 300 N
3 9262162 HD 5 1 Gas spring 400 N
4 9262161 HD 3 1 Gas spring 300 N
4 9262162 HD 4 1 Gas spring 400 N
4 9262162 HD 5 1 Gas spring 400 N
5 9262304 All models | 1 Console right, ass.
5-6 | 9268365 All models | set | Various fastening materi-
als for consoles
6 9262305 All models | 1 Console left, ass.
6-6 | 9268365 All models | set | Various fastening materi-
als for consoles
7 9265105 All models | 1 Holder, sideglass right
8 9265104 All models | 1 Holder, sideglass left
9 9265111 All models | 2 Holder, sideglass front
10 9262152S All models | 2 Side glass
11 | ... All models | 4 Protection cap
12 9264071 HD 3 1 Light fixture
12 9264066 HD 4 1 Light fixture
12 9264057 HD 5 1 Light fixture

Item | Part number | Model Qty | Descirption

13 9263022 All models | 1 Plug, top glass

14 4288322 All models | 8 Screw M5 x 10, SS socket
button head

15 9261011 All models | 1 Blower

16 9241000 All models | 2 Bumper, console (20
pieces)

17 9262032 HD 3 1 Profile, sliding door, top

17 9262030 HD 4 1 Profile, sliding door, top

17 9262028 HD 5 1 Profile, sliding door, top

18 92620265 HD 3 2 Glass, sliding door

18 9262025S HD 4 2 Glass, sliding door

18 9262024S HD 5 2 Glass, sliding door

18-1 | 8065038 All models | 2 Door handle

18-2 | 9184253 All models | 2 Bumper profile

18-3 | 9086207 All models | 2 Bumper

18-4 | 0147674 All models | 4 Screw M 4x25, SS cross
recess head (philips)

19 9262033 HD 3 1 Profile, sliding door,
bottom

19 9262031 HD 4 1 Profile, sliding door,
bottom

19 9262029 HD 5 1 Profile, sliding door,
bottom

20 9264070 HD 3 1 Holder, sliding door
profile

20 9264065 HD 4 1 Holder, sliding door
profile

20 9264056 HD 5 1 Holder, sliding door
profile

21 9264045 HD 3 1 Airsuction profile

21 9264039 HD 4 1 Airsuction profile

21 9264022 HD 5 1 Airsuction profile

26 9264017 All models | 2 Bracket, heating element

27 9260420 HD 3 1 Inner housing

27 9260415 HD 4 1 Inner housing

27 9260410 HD 5 1 Inner housing

28 9264018 All models | 1 Support, tray frame

29 9264200 All models | 1 Cover plate, inner hou-
sing

30 9263040 HD 3 1 Protection profile (plastic)

30 9263041 HD 4 1 Protection profile (plastic)

30 9263042 HD 5 1 Protection profile (plastic)

31 8071036 All models | 2 Plug, end

32 9263045 HD 3 1 Mounting profile

32 9263046 HD 4 1 Mounting profile

32 9263047 HD 5 1 Mounting profile

33 9265108 HD 3 1 Front panel

33 9265109 HD 4 1 Front panel

33 9265110 HD 5 1 Front panel

34 9265102 All models | 1 Side panel, left

35 9265103 All models | 1 Side panel, right

Page 62

Service Manual Hot Deli HD3/4/5/7

9123550

rev. 04/2017



re®
X4
EXPLODED VIEWS AND PARTLISTS 0 = =
** fri-jado

Item | Part number | Model Qty | Descirption Item | Part number | Model Qty | Descirption
36 9264000 All models | 2 Side panel, frame 67 9261029 HD 5 4 Wingscrew M5x10, SS
37 9264204 All models | 1 Operation panel 68 9221016 All models | 1 Thermostat, Eliwell
38 9181030 All models | 4 Adjustable leg 69 9181008 All models |3 Switch, tumble
39 9261022 All models | 1 Strain relief M25 70 9181070 All models | 1 Sticker, upper heating
40 9261023 All models | 1 Nut, strain relief M25 71 9181071 All models | 1 Sticker, lighting
a1 9172403 All models | 1 Connecting cable with 72 9181072 All models | 1 Sticker, lower heating

plug 15-20P 73 | 9264494 HD 3 1 | Cover profile
42 9264090 HD 3 1 Cover profile, inner 73 9264497 HD 4 1 Cover profile

housing P .
42 | 9264085 HD 4 1 | Cover profile, inner 73 | 9264498 HD 5 1 | Cover profile

housing 74 9264046 HD 3 1 Exhaust profile
42 9264075 HD 5 1 Cover profile, inner 74 9264040 HD 4 1 Exhaust profile

housing 74 9264023 HD 5 1 Exhaust profile
43 9264084 All models | 1 Side-plate, left 75 9264025 HD 3 3 Profile, tray frame, small
44 | 9264083 Allmodels | 1 | Side-plate, right 75 | 9264025 HD 4 4 | Profile, tray frame, small
45 9264091 HD 3 1 Panel, service side 75 9264025 HD 5 5 Profile, tray frame, small
45 | 9264086 HD 4 1 | Panel, service side 76 | 9264024 HD 3 2 | Profile, tray frame, long
45 | 9264076 HD 5 1 | Panel, service side 76 | 9264024 HD 4 3 | Profile, tray frame, long
46 9260240 HD 3 2 Back panel 76 9264024 HD 5 4 Profile, tray frame, long
46 | 9260242 HD 4 2 Back panel 77 | 0169197 All models | 4 Gasket, heating element
46 9260244 HD 5 2 Back panel 78 0169189 All models | 4 Nut, heating element
47 9123492 All models | 1 Indication plate 79 9182017 All models | 2 Heating element, 1500 W
60 9264072 HD 3 1 Reflector 208 V
60 9264067 HD 4 1 Reflector 80 9264100 All models | 1 Mounting plate, electrical
60 | 9264058 HD 5 1| Reflector components
61 9265022 HD 3 1 Mounting plate, ceramic 81 9264113 All models | 1 Cg\r/]ee:]gate, electric com-

element P
61 | 9265021 HD 4 1 | Mounting plate, ceramic | | 55| 9044205 Allmodels | 3 | Fuse holder

element 84 9262071 All models | 2 Fuse SC15, 15A
61 9265020 HD 5 1 Mounting plate, ceramic 85 9181049 All models | 1 Fuse SC 2.5, 2.5A

element 86 9262070 All models | 1 Terminal block with
62 9181065 HD 3 3 Heating element, Cera- bracket

mic, 150 W 87 9044564 All models | 1 Connecting block, 1,2,3
62 | 9181065 HD 4 4 :‘?ft;’js% f/{fme“t' Cera- 88 | 9044572 Allmodels | 1 | Connecting block, 4,5,6

IC,
- 89 3500069 All models | 1 Contactor

62 9181065 HD 5 5 Heating element, Cera-

mic, 150 W 90 9181035 All models | 1 Ring core transformer

. 208-230 V
63 9262045 HD 3 2 Protection, lamp
B 91 0141204 All models | 2 Screw M 4x16, SS cross
63 9262045 HD 4 3 Protection, lamp recess head (philips)
63 9262045  |HD5 4 | Protection, lamp 92 |0142307 | Allmodels |2 | NutM4ss
64 9264060 HD 3 2 Bracket, lamp holder 93 9263020 All models | 1 Drain pipe
64 9264060 HD 4 3 Bracket, lamp holder 94 9182065 All models | 1 Seal ring
64 9264060 HD 5 4 Bracket, lamp holder 95 9008542 All models | 1 Nut M 12 SS
65 | 9261002 HD 3 2 | Lamp, Halogen 100 W 9 |9264044 | HD3 1 | Protection plate
65 | 9261002 HD 4 3 | Lamp, Halogen 100 W 96 | 9264038 HD 4 1 | Protection plate
65 9261002 HD 5 4 Lamp, Halogen 100 W 96 9264019 HD 5 1 Protection plate
66 | 9211016 HD 3 2 | Lamp holder 97 | 9260421 HD 3 1 | Air deflector
66 | 9211016 HD 4 3 | Lamp holder 97 | 9260416 HD 4 1 | Air deflector
66 | 9211016 HD 5 4 | Lamp holder 97 | 9260411 HD 5 1 | Air deflector
67 | 9261029 HD 3 2 Wingscrew M5x10, 55 98 | 9221020 All models | 1 Temperature sensor
67 | 9261029 HD 4 3 Wingscrew M5x10, S5 99 | 9224121 All models | 1 Sensor holder
Service Manual Hot Deli HD3/4/5/7 9123550 rev. 04/2017 Page 63



o fri-jado

EXPLODED VIEWS AND PARTLISTS

Item | Part number | Model Qty | Descirption

100 | 9264181 All models | 2 Air deflector

101 | 3701027 All models | 6 Pop rivet 3,2 mm SS
102 | 9264180 All models | 2 Mounting bracket
103 | 9261061 All models | 2 Blower, 50...60Hz
104 | 9264493 All models | 3 Bracket

105 | 2104089 HD 3 3 GN tray 1/1, 100 mm
105 | 2104089 HD 4 4 GN tray 1/1, 100 mm
105 | 2104089 HD 5 5 GN tray 1/1, 100 mm
106 | 2104220 HD 3 3 GN tray 1/3, 100 mm
106 | 2104220 HD 4 4 GN tray 1/3, 100 mm
106 | 2104220 HD 5 5 GN tray 1/3, 100 mm
107 | 9181036 All models | 1 Transformer 230 - 12V

Page 64

Service Manual Hot Deli HD3/4/5/7

9123550

rev. 04/2017



EXPLODED VIEWS AND PARTLISTS ::

Service Manual Hot Deli HD3/4/5/7 9123550 rev. 04/2017 Page 65



EXPLODED VIEWS AND PARTLISTS

ri-jado

)0
0 Y-

\% O

e

HOT DELI 3-4-5 FULL SERVICE HUMIDIFIED SQUARE ASSSEMBLY DRAWING

Service Manual Hot Deli HD3/4/5/7 9123550 rev. 04/2017

Page 66



ri-jado

HOT DELI 3-4-5 FULL SERVICE HUMIDIFIED SQUARE COMPONENTS DRAWING

)0
0 Y-

\%O®

S“e

EXPLODED VIEWS AND PARTLISTS

Page 67

Service Manual Hot Deli HD3/4/5/7 9123550 rev. 04/2017



o fri-jado

EXPLODED VIEWS AND PARTLISTS

Item | Part number | Model Qty | Descirption Item | Part number | Model Qty | Descirption
1 9262151S HD 3 1 Glass, front, complete 13 9263022 All models | 1 Plug, top glass
with profiles 14 | 4288322 Allmodels | 8 | Screw M5 x 10, SS socket
1 92621545 HD 4 1 Glass, front, complete button head
with profiles 15 | 9261011 | Allmodels | 1 | Blower
L 92621565 HD 5 ! Gl.ass, fr°r.‘t' complete 16 9241000 All models | 2 Bumper, console (20
with profiles pieces)
LU HD 3 ! ﬁr'zﬁi:sm”t' without 17 |9262032 | HD3 1| Profile, sliding door, top
1 | HD 4 1 Glass, front, without 17 9262030 HD 4 1 Profile, sliding door, top
profiles 17 9262028 HD 5 1 Profile, sliding door, top
1-1 | .. HD 5 1 Glass, front, without 18 9262026S HD 3 2 Glass, sliding door
profiles 18 | 92620255 HD 4 2 Glass, sliding door
1-2 | 9263011 HD 3 1 Glass handle 18 | 92620245 HD 5 2 Glass, sliding door
1-2 | 9263006 HD 4 1 | Glass handle 18-1 | 8065038 | Allmodels | 2 | Door handle
1-2 | 9263002 HD 5 1 | Glass handle 182 | 9184253 All models | 2 | Bumper profile
1-21 | 9262460 HD 3 1': Foam rubber 18-3 | 9086207 All models | 2 | Bumper
mtr
18-4 | 0147674 All models | 4 Screw M 4x25, SS cross
1-21 | 9262460 HD 4 1,5 | Foam rubber recess head (philips)
mtr
19 9262033 HD 3 1 Profile, sliding door,
1-21 | 9262460 HD 5 1,8 | Foam rubber bottom
mtr
19 9262031 HD 4 1 Profile, sliding door,
1-3 | 9264595 All models | 2 Magnet holder bottom 9
14 9264596 | Allmodels |2 | Cover plate 19 |9262029 | HD5 1| Profile, sliding door,
1-5 | 4288324 All models | 2 Screw M 4x8, SS socket bottom
button head 20 | 9264070 HD 3 1 | Holder, sliding door
1-6 | 9263049 HD 3 1 Protection profile (plastic) profile
1-6 | 9263055 HD 4 1 Protection profile (plastic) || 20 | 9264065 HD 4 1 Holder, sliding door
1-6 | 9263056 HD 5 1 Protection profile (plastic) profile
2 |9262174s | HD3 1 | Glass, top side 20 | 9264056 HD 5 ! gfclgfg sliding door
2 |92621735 | HDA4 1 | Glass, top side 21 | 9264045 HD 3 1| Airsuction profile
2 92621755 HD 5 ! Glass, top side 21 9264039 HD 4 1 Airsuction profile
3 | 9262161 HD 3 1 | Gasspring 300N 21 | 9264022 HD 5 1 | Airsuction profile
3 | 3262161 HD 4 1 | Gasspring 300 N 22 | 8065038 Allmodels | 2 | Door handle
3 9262162 HD 5 ! Gas spring 400 N 23 9184253 All models | 2 Bumper profile
4 | 9262161 HD 3 1 | Gasspring 300N 24 | 9086207 | Allmodels |2 | Bumper
4 | 9262162 HD 4 1 | Gasspring 400 N 25 | 0147674 | Allmodels |4 | Screw M 4x25, SS cross
4 9262162 HD 5 1 Gas spring 400 N recess head (philips)
5 9262304 All models | 1 Console right, ass. 26 9264018 All models | 1 Support, tray frame
5-6 | 9268365 All models | set | Various fastening materi- 27 9264017 All models | 2 Bracket, heating element
als for consoles 28 | 9260420 HD 3 1 | Inner housing
6 9262305 All models | 1 Console left, ass. 28 9260415 HD 4 1 Inner housing
6-6 | 9268365 All models | set | Various fastening materi- 28 9260410 HD 5 1 Inner housing
als for consoles - - -
7 9265105 All models | 1 Holder, sideglass right 29 9263040 HD 3 ! Protect!on proffle (plast!c)
8 9265104 All models | 1 Holder, sideglass left 29 9263041 HD 4 ! Protection profile (plastic)
9 9265111 All models | 2 Holder, sideglass front 29 9263042 HD 5 ! Protection profile (plastic)
10 | 92621525 | Allmodels |2 | Side glass 30 | 8071036 Allmodels |2 | Plug, e_”d _
1 9261056 All models | 4 Protection cap 31 9263045 HD 3 ! Mounting profile
12 9264071 HD 3 1 Light fixture 31 9263046 HD 4 1 Mounting profile
12 9264066 HD 2 1 Light fixture 31 9263047 HD 5 1 Mounting profile
12 | 9264057 HD 5 1 | Light fixture 32 | 9265108 HD 3 1 | Front panel
32 9265109 HD 4 1 Front panel

Page 68

Service Manual Hot Deli HD3/4/5/7

9123550

rev. 04/2017



sre®
X4
EXPLODED VIEWS AND PARTLISTS 0 = =
** fri-jado
Item | Part number | Model Qty | Descirption Item | Part number | Model Qty | Descirption
32 9265110 HD 5 1 Front panel 74 9264060 HD 4 3 Bracket, lamp holder
33 9265102 All models | 1 Side panel, left 74 9264060 HD 5 4 Bracket, lamp holder
34 9265103 All models | 1 Side panel, right 75 9211016 HD 3 2 Lamp holder
35 9264000 All models | 2 Side panel, frame 75 9211016 HD 4 3 Lamp holder
36 9260401 All models | 1 Water drawer 75 9211016 HD 5 4 Lamp holder
37 9264031 All models | 1 Bracket, level sensor 76 9261002 HD 3 2 Lamp, Halogen 100 W
38 9262048 All models | 1 Water level sensor, ass. 76 9261002 HD 4 3 Lamp, Halogen 100 W
39 9260403 All models | 1 Middle section 76 9261002 HD 5 4 Lamp, Halogen 100 W
40 9264078 All models | 1 Back panel, middle 77 9261029 HD 3 2 Wingscrew M5x10, SS
41 9087570 All models | 10 | Nut M 5, serrated 77 9261029 HD 4 3 Wingscrew M5x10, SS
42 9181030 All models | 4 Adjustable leg 77 9261029 HD 5 4 Wingscrew M5x10, SS
43 9070028 All models Connecting cable with 78 9260233 HD 3 1 Keypad + backplate
plug 78 | 9260234 HD 4 1 Keypad + backplate
44 9261022 All models | 1 Strain relief M25 78 9260235 HD 5 1 Keypad + backplate
45 9261023 All models | 1 Nut, relief strain M25 78-1 | 9262010 HD 3 1 Keypad
46 9264090 HD 3 1 Cover profile, inner 78-1 | 9262011 HD 4 1 Keypad
housing
46 9264085 HD 4 1 Cover profile, inner 781 | 9262012 HD 5 ! Keypad
housing 78-2 | 9264095 All models | 1 Backplate
46 9264075 HD 5 1 Cover profile, inner 79 9262057 All models | 1 CPU/display board
housing 80 | 9262027 | Allmodels | 1 | Flatcable
47 9264084 | Allmodels | 1 | Side-plate, left 81 | 9262067 Allmodels | 1 | Power & I/0 board
43 9264083 All models | 1 Side-plate, right 82 9264081 All models | 1 Mounting plate
49 9264091 HD 3 1 Panel, service side 83 9264082 All models Cover
49 9264086 HD 4 1 Panel, service side 84 9264493 All models | 4 Bracket
49 9264076 HD 5 1 Panel, service side 85 9264494 HD 3 1 Cover profile
50 | 9260240 HD 3 1 | Back panel 85 | 9264497 HD 4 1 | cover profile
50 | 9260242 HD 4 1 | Back panel 85 | 9264498 HD 5 1 | Cover profile
50 | 9260244 HD 5 1 | Back panel 86 | 9264046 HD 3 1 | Exhaust profile
51 | 9260241 HD 3 1 | Back panel, right 86 | 9264040 HD 4 1 | Exhaust profile
51 ]9260243 HD 4 1 | Back panel, right 86 | 9264023 HD 5 1 | Exhaust profile
51 9260245 HD 5 1 Back panel, right 87 9264024 HD 3 2 Profile, tray frame, long
52 9123492 All models | 1 Indication plate 87 9264024 HD 4 3 Profile, tray frame, long
70 9264072 HD 3 1 Reflector 87 9264024 HD 5 4 Profile, tray frame, long
70 9264067 HD 4 1 Reflector 88 9264025 HD 3 3 Profile, tray frame, small
70 | 9264058 HD 5 1 | Reflector 88 | 9264025 HD 4 4 | Profile, tray frame, small
71| 9265022 HD 3 1 21';’:122:9 plate, ceramic 88 | 9264025 HD 5 5 Profile, tray frame, small
; 3 89 9260404 All models | 1 Door, water drawer
71 9265021 HD 4 1 Mounting plate, ceramic
element 90 9264100 All models | 1 Mounting plate, electrical
) ) components
71 9265020 HD 5 1 Mounting plate, ceramic
element 91 9262072 All models | 1 Water level control,
B electronic
72 9181065 HD 3 3 Heating element, Cera-
mic, 150 W 92 0141204 All models | 2 Screw M 4x16, SS cross
B recess head (philips)
72 9181065 HD 4 4 Heating element, Cera-
mic, 150 W 93 9040659 All models Spacing pin, nylon
72 | 9181065 HD 5 5 Heating element, Cera- 94 | 0142307 All models Nut M 4 55
mic, 150 W 95 9264113 All models | 1 Cover plate, electric com-
73 9262045 HD 3 2 Protection, lamp ponents
73 9262045 HD 4 3 Protection, lamp 97 9044205 All models Fuse holder
73 9262045 HD 5 4 Protection, lamp 98 9262071 All models Fuse SC15, 15A
74 9264060 HD 3 2 Bracket, lamp holder
Service Manual Hot Deli HD3/4/5/7 9123550 rev. 04/2017 Page 69




o fri-jado

EXPLODED VIEWS AND PARTLISTS

Item | Part number | Model Qty | Descirption

100 | 9260402 All models | 1 Cover, housing heating
elements

101 | 9264030 All models | 1 End plate, water drawer

102 | 9264029 All models | 1 Cover plate

103 | 9264026 All models | 1 Housing, heating ele-
ments

104 | 9182081 All models | 1 Heating element, 300 W

105 | 9182080 All models | 1 Heating element, 600 W

106 | 9182000 All models | 2 Heating element, 1500 W

107 | 0169197 All models | 8 Gasket, heating element

108 | 0169189 All models | 8 Nut, heating element

109 | 9260421 HD 3 1 Air deflector

109 | 9260416 HD 4 1 Air deflector

109 | 9260411 HD 5 1 Air deflector

110 | 9264044 HD 3 1 Protection plate

110 | 9264038 HD 4 1 Protection plate

110 | 9264019 HD 5 1 Protection plate

111 | 9263020 All models | 1 Drain pipe

112 | 9182065 All models | 1 Seal ring

113 | 9008542 All models | 1 Nut M 12 SS

114 | 9264181 All models | 2 Air deflector

115 | 3701027 All models | 6 Pop rivet 3,2 mm SS

116 | 9172310 All models | 1 Temperature sensor PT
1000

117 | 9264180 All models Mounting bracket

118 | 9261061 All models | 2 Blower 50...60 Hz

119 | 9262070 All models | 1 Terminal block with
bracket

120 | 9044564 All models | 1 Connecting block, 1,2,3

121 | 9044572 All models | 1 Connecting block, 4,5,6

122 | 3500069 All models | 1 Contactor

123 | 9181035 All models | 1 Ring core transformer
208-230 V

124 | 0141204 All models | 2 Screw M 4x16, SS cross
recess head (philips)

125 | 0142307 All models | 2 Nut M 4 SS

126 | 2104089 HD 3 3 GN tray 1/1, 100 mm

126 | 2104089 HD 4 4 GN tray 1/1, 100 mm

126 | 2104089 HD 5 5 GN tray 1/1, 100 mm

127 | 2104220 HD 3 3 GN tray 1/3, 100 mm

127 | 2104220 HD 4 4 GN tray 1/3, 100 mm

127 | 2104220 HD 5 5 GN tray 1/3, 100 mm

Page 70

Service Manual Hot Deli HD3/4/5/7

9123550

rev. 04/2017



EXPLODED VIEWS AND PARTLISTS

Service Manual Hot Deli HD3/4/5/7

9123550

rev. 04/2017

Page 71



EXPLODED VIEWS AND PARTLISTS

ri-jado

)0
0 Y-

\% O

e

HOT DELI 3-4-5 SELF SERVICE SQUARE ASSSEMBLY DRAWING

9123550 rev. 04/2017

Service Manual Hot Deli HD3/4/5/7

Page 72



ri-jado

Y

\%O®

S“e

EXPLODED VIEWS AND PARTLISTS

HOT DELI 3-4-5 SELF SERVICE SQUARE COMPONENTS DRAWING

Page 73

rev. 04/2017

9123550

Service Manual Hot Deli HD3/4/5/7



o fri-jado

EXPLODED VIEWS AND PARTLISTS

Item | Part number | Model Qty | Description Item | Part number | Model Qty | Description
1 926....S HD 3 1 Glass, front bottom side, 13 9261056 All models | 4 Protection cap
complete with profiles 14 | 9264071 HD 3 1 | Light fixture
1 926....S HD 4 1 Glass, front 'bottom.5|de, 14 0264066 HD 4 1 Light fixture
complete with profiles - :
1 926....S HD 5 1 Glass, front bottom side, 14 9264057 HD 5 ! Light fixture
complete with profiles 15 9263022 All models Plug, top glass
1-1 | s HD 3 1 Glass, front bottom side, 16 4288322 All models | 8 Screw M5 x 10, SS socket
without profiles button head
1-1 | e, HD 4 1 Glass, front bottom side, 17 9261011 All models | 1 Blower
without profiles 18 9241000 All models Bumper, console (20
11 | e HD 5 1 Glass, front bottom side, pieces)
without profiles 19 | 9262032 HD 3 1| Profile, sliding door, top
1-2 9263011 HD 3 1 Glass handle 19 9262030 HD 4 1 Profile, sliding door, top
1-2 | 9263006 HD 4 1 | Glass handle 19 | 9262028 HD 5 1 | Profile, sliding door, top
1-2 | 9263002 HD 5 1 | Glass handle 20 | 9262026 HD 3 2 | Glass, sliding door
1-21 | 9262460 HD 3 r1T’1'1cr Foam rubber 20 9262025 HD 4 2 Glass, sliding door
20 9262024 HD 5 2 Glass, sliding door
1-21 | 9262460 HD 4 1,5 | Foam rubber
mtr 20-1 | 8065038 All models | 2 Door handle
1-21 | 9262460 HD 5 1,8 | Foam rubber 20-2 | 9184253 All models | 2 Bumper profile
mtr 20-3 | 9086207 All models | 2 | Bumper
1-3 | 9264595 Allmodels | 2 | Magnet holder 20-4 | 0147674 | Allmodels | 4 | Screw M 4x25, SS cross
1-4 | 9264596 All models | 2 Cover plate recess head (philips)
1-5 | 4288324 All models | 2 | Screw M 4x8, SS socket 21 19262033 HD 3 1 | Profile, sliding door,
button head bottom
1-6 | 9263049 HD 3 1 Protection profile (plastic) || 21 | 9262031 HD 4 1 Profile, sliding door,
. . - bottom
1-6 | 9263055 HD 4 1 Protection profile (plastic)
3 3 B 21 9262029 HD 5 1 Profile, sliding door,
1-6 9263056 HD 5 1 Protection profile (plastic) bottom
2 | 9262431 HD 3 1 | Glass, front top side 22 | 9264070 HD 3 1 | Holder, sliding door
2 9262435 HD 4 1 Glass, front top side profile
2 9262433 HD 5 1 Glass, front top side 22 9264065 HD 4 1 Holder, sliding door
3 9263049 HD 3 2 | Protection profile (plastic) profile
3 9263055 HD 4 2 Protection profile (plastic) 22 9264056 HD 5 ! Ip;'r(:)lgi?er’ sliding door
3 9263056 HD 5 2 Protection profile (plastic) 23 9264045 HD 3 1 Airsuction profile
4 |92621745 |HD3 1| Glass, top side 23 | 9264039 HD 4 1 | Airsuction profile
4 |92621735 | HD4 1 | Glass, top side 23 | 9264022 HD 5 1| Airsuction profile
4 92621755 | HD5 1 | Glass, top side 28 | 9264017 All models | 2 | Bracket, heating element
5 9263204 All models | 1 Console right, ass. 29 9260420 HD 3 1 Inner housing
5-6 | 9268365 All models | set | Various fastening materi- 29 9260415 HD 4 1 Inner housing
als for consoles :
6 9263205 All models | 1 Console left, ass. 29 9260410 HD 5 ! Inner housing
6-6 | 9268365 All models | set | Various fastening materi- 30 9264018 All models | 1 support, tray frame
als for consoles 31 9264200 All models | 1 Cover plate, inner hou-
7 | 9262159 HD 3 1 | Gas spring 100 N sIng
7 9262159 HD 4 1 | Gasspring 100 N 32 | 9264223 HD 3 1 | Plateau
7 | 9262161 HD 5 1 | Gas spring 300 N 32 | 9264213 HD 4 1| Plateau
8 | 9262160 HD 3 1 | Gas spring 200 N 32 | 9264205 HD 5 ! P'atea“_ _ :
8 9262160 HD 4 1 Gas spring 200 N 33 9263040 HD 3 1 Protection profile (plastic)
8 9262161 HD 5 1 Gas spring 300 N 33 9263041 HD 4 1 Protection profile (plastic)
9 9265105 All models | 1 Holder, sideglass right 33 9263042 HD 5 ! Protection profile (plastic)
10 9265104 All models | 1 Holder, sideglass left 34 8071036 All models | 2 Plug, end
1 9265111 All models | 2 Holder, sideglass front 3 9263045 HD 3 ! Mounting profile
12 | 92621525 | Allmodels | 1 | Sideglass 35 | 9263046 HD 4 1 | Mounting profile

Page 74

Service Manual Hot Deli HD3/4/5/7

9123550

rev. 04/2017



38°
EXPLODED VIEWS AND PARTLISTS 00 fri'jado
Item | Part number | Model Qty | Description Item | Part number | Model Qty | Description
35 9263047 HD 5 1 Mounting profile 66 9211016 HD 3 2 Lamp holder
36 9265108 HD 3 1 Front panel 66 9211016 HD 4 3 Lamp holder
36 9265109 HD 4 1 Front panel 66 9211016 HD 5 4 Lamp holder
36 9265110 HD 5 1 Front panel 67 9261029 HD 3 2 Wingscrew M5x10, SS
37 9265102 All models | 1 Side panel, left 67 9261029 HD 4 3 Wingscrew M5x10, SS
38 9265103 All models | 1 Side panel, right 67 9261029 HD 5 4 Wingscrew M5x10, SS
39 9264000 All models | 2 Side panel, frame 68 9221016 All models | 1 Thermostat, Eliwell
40 9264204 All models | 1 Operation panel 69 9181008 All models | 3 Switch, tumble
41 9181030 All models | 4 Adjustable leg 70 9181070 All models | 1 Sticker, upper heating
42 9261022 All models | 1 Strain relief M25 71 9181071 All models | 1 Sticker, lighting
43 9261023 All models | 1 Nut, relief strain M25 72 9181072 All models | 1 Sticker, lower heating
a4 9172403 All models | 1 Connecting cable with 73 9182017 All models | 2 Heating element, 208 V,
plug 15-20P 1500 W
45 9264090 HD 3 1 Cover profile, inner 74 0169197 All models | 4 Gasket, heating element
housing 75 0169189 All models Nut, heating element
45 3264085 HD 4 1 ﬁg\ét:irnp;rofile, inner 76 9264100 All models Mounting plate, electrical
components
45 9264075 HD 5 1 Cover profile, inner 77 9264113 All models | 1 Cover plate, electric com-
housing ponents
46 9264084 | Allmodels | 1 | Side-plate, left 78 | 0141204 | Allmodels | 2 | Screw M 4x16, SS cross
47 9264083 All models | 1 Side-plate, right recess head (philips)
48 9264091 HD 3 1 Panel, service side 79 9044205 All models | 3 Fuse holder
48 9264086 HD 4 1 Panel, service side 80 9262071 All models | 2 Fuse SC15, 15A
48 9264076 HD 5 1 Panel, service side 81 9181049 All models | 1 Fuse SC 2.5, 2.5A
49 9260240 HD 3 2 Back panel 82 9262070 All models | 1 Terminal block with
49 | 9260242 HD 4 2 | Back panel bracket
49 9260244 HD 5 2 Back panel 83 9044564 All models | 1 Connecting block, 1,2,3
50 0123492 Al models | 1 Indication plate 84 9044572 All models | 1 Connecting block, 4,5,6
60 9264072 HD 3 1 Reflector 85 3500069 All models | 1 Contactor
60 9264067 HD 4 1 Reflector 86 9181035 All models | 1 ;{(l)n8?2c3%r(\e/transformer
60 | 9264058 HD 5 1| Reflector 87 | 0141204 Allmodels | 2 | Screw M 4x16, S cross
61 9265022 HD 3 1 Mounting plate, ceramic recess head (philips)
e'eme”_t : 88 | 0142307 Allmodels | 2 | NutM45ss
61 | 9265021 HD 4 ! 21':;22?9 plate, ceramic 89 | 9263020 Allmodels | 1 | Drain pipe
61 | 9265020 HD 5 1 | Mounting plate, ceramic 0 | 9182065 All models | 1 | Seal ring
element 91 9008542 All models | 1 Nut M 12 SS
62 9181065 HD 3 3 Heating element, Cera- 92 9264044 HD 3 1 Protection plate
mic, 150 W 92 | 9264038 HD 4 1 | Protection plate
62 9181065 HD 4 4 Hgating element, Cera- 92 9264019 HD 5 1 Protection plate
mic, 150 W
62 9181065 HD 5 5 Heating element, Cera- 3 9260421 HD 3 ! Air deflector
mic, 150 W 93 9260416 HD 4 1 Air deflector
63 9262045 HD 3 2 Protection, lamp 93 9260411 HD 5 1 Air deflector
63 9262045 HD 4 3 Protection, lamp 94 9221020 All models | 1 Temperature sensor
63 9262045 HD 5 4 Protection, lamp 95 9224121 All models | 1 Sensor holder
64 9264060 HD 3 2 Bracket, lamp holder 96 9264181 All models | 2 Air deflector
64 9264060 HD 4 3 Bracket, lamp holder 97 3701027 All models | 6 Pop rivet 3,2 mm SS
64 9264060 HD 5 4 Bracket, lamp holder 98 9264180 All models | 2 Mounting bracket
65 9261002 HD 3 2 Lamp, Halogen 100 W 99 9261061 All models | 2 Blower, 50...60Hz
65 9261002 HD 4 3 Lamp, Halogen 100 W 100 | 9181036 All models | 1 Transformer 230 - 12V
65 9261002 HD 5 4 Lamp, Halogen 100 W
Service Manual Hot Deli HD3/4/5/7 9123550 rev. 04/2017 Page 75



90809¢6 us [00y ey
aqund Buae.p uquelp|  ens
900290 " 10 [
ayp sy o

800¢ ‘%0 ‘G| gq
“a1ep toysiad s | pepa
wangeas) | ssawpory)

Bé -

S§ / @dtAdag [[Ng Jastpueydsy 118Q
4d oy

£-0H ABOC 1N Wvd9VIO 1v3I41]

wor)d1. 193 p

sJaquny 3J4TH

£00C°80°80| V

SJ3QUNN BJ4TH

............ =

800C'v0'Gl| 4

}9p UoIsiAal | U0ls

ELECTRICAL DIAGRAMS
ELECTRICAL DIAGRAMS
CIRCUIT DIAGRAM HD 3 FULL & SELF SERVICE

ri-jado

Ve €
VSl ]
\ED 14
amop asng

N N N
N N

U01133UU0Y AJ3ANap

HIM 005l X2

HOM 051 XE HoM 00l X2 auigo3 4ayoa
doj unj SuD} Jajoay Jajpay Jojanjupd  yosuas-dway A 21/0€Z Jawdojsunyy 1 0€2/802 Jauwo jsuni SHUW3N NI sdunl e o
9
aas T
i
o6 1 s L y K
0z ¢4
S | 6Y
v | 9 S
ARA “ :
Ly n u\ f [ ﬁ\
| PN | i a9
98 65 /S 6l | f | 9L €15
L
¥ . | | f o]
718 €19
Py D | f |
aalEEEE R BL |t
| |93 8 B et Y
= sz ZQ m | | <7 714
i L s s R I LY
R 89 f
| | HE | 03 o 125 =
Py 48 | | 07 6e
qoee ¢l |t L o B
5 ' | 63 . LL/18 e | .
L 2 | 1S | i
4
G8 85 9 N 79 0 f o A% 11z
" = m - . | L H 2 | o
L
9
v 0z 0 21 A
ﬁ 7y | e ¢
4 05 f 8y ;
£y o 0 [3
i
e L»\ 6 08 b '

rev. 08/2016

9123550

Service Manual Hot Deli HD3/4/5/7

Page 76



ri-jado

00
(1) Y=

SO
e

ELECTRICAL DIAGRAMS

WIRING DIAGRAM HD 3 FULL & SELF SERVICE

80809¢6

Joquny Burasup

Us 100
Al

£00C°€0°S

q usedp

£
8002, 70,9}

7ajep Uoys]]

€

________

7 jeedisyuay apng

isse[2 auea o)

aueas)

issawppy)

i[erejen

B[ -

S5 / ®901AJ8g 1IN4 JasIpueyods) 11aQ

1onpoud o}

£-GH ABOZ TN WYHIVI ONIYIN

3o01g [eurw.s] maN

800C L0 'Sl

[4

SJaqunu 0B U0D

800C '¥0 "9l

€
sl

utsTred w1 1diosep

218 UOISIN:

L1LVYM 0051

||V Y| e

25|57 %7 || 0s

A gYm‘ 19 [<4
6||%7 % ||8Y 95

v
Syl s

Y91 IAS D1WBJ3d

yoy1as Butyybry

yoyins Buryeay

- - - 1
PH UM g

_ £1 Al 11 _

| J= e = |
o o6& ¢

l1g 2 2N X 2 X ||
6 6¢dlleéd e

| sorsor 7 eovew v |

L _ _ _

O-is

=Q

£S &) )
nam3
LN
O oo [0o o 0]
N T RO T E
NOEZ/80C
1
g '- Ll
M -
29 - —6
| s_ —u
ad|9— =) 8
21/082
1
L6

="

eW

L1YM 00SI

+ =
OO OO0
os| |oo| es| 8 86 M
001
000000000 ee
4 09] €5] 55| 98] L6 96| 4§ |
06 88 68 L8 o o o o
A S== == S S
718 €19 Zlr  11Z _H__H__H__H__H__H__H__H__H__H___H_
[TLIT] ]
M_M_M_M slele]lols|7]e] | [
90L SOL €L Z04
8| |1

r,, - e« g8l
— 6€

98 q8
f m A €9/\L 6€ f
58 O Ty P 58 L3 7 |

kil un4

| ¥ 9 o ,
1T 7
f f
f 13 03 63 f
| oL/89 89/99 99 f
L _®*==_________ s~ Soleet _

F

6l

h_

O=
O

Os=
O
O

O |

Q |

dWY 57

¢

dWY SL

¢4

dW ¥ SL

L4

Page 77

rev. 08/2016

9123550

Service Manual Hot Deli HD3/4/5/7



®w

® W
o
'y

ELECTRICAL DIAGRAMS

‘

fri-jado

CIRCUIT DIAGRAM HD 3 HUMIDIFIED

do} uny

}3u1qod uny

}auigoa unj

J3WJoJsundy

1UBWR)3 JIWDJ3)

JU3W3)3 JWoJad

JUBWaA)3 JWDJad

43403y J04ID4UDI

XZ MOQL dwo)

Jajom Jaloay

J3lDM Jaloay

}3uIgDa Jayoay

1auIgnd Jatnay

description revision:

9260805

drawing nunber:

ent:
=
Koolen

dram by:

thickness:
checked:

A3

4878 A Etten-Leur

15.01.2008

15.01.2008 | Wire Numbers

+31 (0)76-5085400

A

1i Merchandiser 3 GN

CIRCUIT DIAGRAM UL 208V HD-3

Tor products

D

//yﬁ[rﬁmﬁ@@]@ Oude Kerkstraat 2
+31 (0)76-5085444 | Postbus 560
E-mail: RenD. FEPofrijado.nl | 4870 AN Etten-Leur

material:

A
Gescriplion:

tel:
fax

delivery connection

IN~208V

3~208V

£ |
e
; o
’ ﬁ
[Te}
) )
(o o
3 o aunds| £
= X . -
g auoz| o o
] o
o
= 930z
5 ;auuz
= 2
i 73u0z
000 Ld [ % 5o [ 931 | S
Josuas "duwa £3u0z 1}omQgl
T [ o1] -
© © HDmMOGL ©
73007
LI EEN —
|jauoz| © +HOMQOSL ©
8x
Josuas Jajom| 6iX J0ay -
Suas 02X 6X| o X o
J0SU3S J3|oM | b S
L [%3
y1Joa = ~ o~
~
Apipiwn
e — [ 73] ] —
Apiplwnyl +4DMO0€E b
A — (1137 >
=~ HDMO09 =
| €1x
N
X Py
i =
=
=1 's
2N
(=2}
e ™ e =
=D ® 1 5|& 5|2
-0 )
i i
—r—Tr—r—
<
> &:@ @ =
a ©
& 7N s = ONC
o
O || @ . . .
@ >
2 <
o = %m
@@ HBMOOSL
Q
o 0 §
T
E
Y
- J
— M

Page 78

Service Manual Hot Deli HD3/4/5/7

9123550

rev. 08/2016



ri-jado

ELECTRICAL DIAGRAMS

WIRING DIAGRAM HD 3 HUMIDIFIED

smm%mw.é o 2 a3 wﬁmﬁwiém A0€2/802 = 9 o
L00CE0 B4 o] bk narona gy | VX | Pdowmo® =
800210 Gl q 2wy a0 | OB 277 _h_ 1 I
ARG .
| J= e =l |
[Eeepe e, O
iW@i - pa1}IpIUny meﬁucmgugmz;%eﬁw@ | © 6 6|6 6 _
£-QH AB0Z 1N WYHIVIO ONTHIM Par e
o1yd1.o0p [ |
pabuey) ssquny BJ1p | £002°90°Gh| ¥ o
¥00[g [eutuJs] maN| 800Z 10°GL| 8 - T
55| Pu| PH| oz| 22| oL -
0z
gl 69 /9 9 o 1L "I 60
C L i b B s@@OOOOOOOO
< |5 5| % |x [ S 5 3 SR Y s |z 75 &l —
E I I E E E EE o o8 Oooooojoooo|o|da
asnd
£ 3 I3 I3 f§ §3 -° eToTere| | [SCCESSOODE
S 2 3 2o P2 & = ] ) ) e e ] ] ] e
ST ] : :
slelclols)e]e] | |1
2.2 )22, T
9 5 ¢ ¢
b_ E gsles| | u| g ]
- 00000000000

911 99| LS 0lf 40

000 0ee

10J}U01 13A3) J3}OM
15 05 py Py 45 o

O
O
@)
O
Q|

Wi 0 1 ) ﬁ
L1L¥M 005l LLVYM 0051 o o Il 6
5
dWY Sl dWY SL
24135n4 1435n4
98 €S ™ opelu 2y
i mm T /L1 6¢ o s Ly ° = e@
| 0/ O 19/ 09
69 o4 uny .
L @ m m
59 .
= @@
7 % i
| QO 9 O
f 0L/99 89/99 Ny ° ° ° J
e £ e S e S

Page 79

rev. 08/2016

9123550

Service Manual Hot Deli HD3/4/5/7



ELECTRICAL DIAGRAMS

ri-jado

0
0 Y-

\% O

e

CIRCUIT DIAGRAM HD 4 FULL & SELF SERVICE

1975805-9/(0) 1€+ xay
00Y5805-9£0) 1€+ ‘191

opef-1. m

9780926 | us[ooy] £y werena w0y
s B dqop| s 095 sng}so4
00ZS0 4Q)  amon| wk| v w s
8002 70 ‘Gl v ¢ 1By 00
a16p WaisiASl worsiasd | papeyo
sse[ se[0} uemenny | sssaupiy)

Rl

B&

- GG / 8DIAJ3G [[N4J8STpuByIIB) 113Q

onpod Joy

y-0H A80C 1N WvHIVIAQ LINJYIJ

wordts559p

SJaquNU BJTN

800C°¥0°GL| V

W0]S1A8J wj 1383

19)8p UOISIAGL | Wo1sIAS)

Y9 €

Yol £

vl £}
amoA asny

NN

/|/|/

N\

/I/l/

uoI}33uu0d KJ3AN3P

HOM QS Xy HOM 00L X€ HOM 0051 X2
doj upy sun 43403y 4303y 404IDUDY  yosuas ) A 21/0€Z $awinjsungy A 0€Z/807 J3wsojsunyy  SpUAWAI3 AwDs) sduo| 19UIG0) Jaoay
Ly a5
o 55 e I N— 7
4 f 67
2y
[N % f 15 g G
! l T x
97 B85 | 48 | I w
6l f f f I €15
f Nk D)Ly
Ld €l g €1
Py 0 f I
0€ WWWDS 2 (. ’AMT S
f
D OO® 1 T [T al” Zlulk
= < mmf 9% % Ef f
SW| oW HEE T 2 =z
% b || 7 93 €& 192 Al
€ 6 o
71 | — 11T+ ’AMT
G ﬁ | [44 3 74 f | Y€/9€ I €e/5E 8 /
L ) 15 | 1£/19
Gy 85 | 95 in 4 z9 f o | o wn| e
s f
o g L q\i f F\\\\qb )Ly
9 9
w7 7 el
. Va4 7l i N ¢ z
zZl 05
£y o} | 7
.
€5 % 6 09 ﬁ¢ |

rev. 08/2016

9123550

Service Manual Hot Deli HD3/4/5/7

Page 80



ri-jado

Page 81

OHii s

ELECTRICAL DIAGRAMS

WIRING DIAGRAM HD 4 FULL & SELF SERVICE

8805¢h | U300l Ev Ef&.ﬁ Fﬁw_ WEES R g4l v-al
/002 €0 "Gl - Lt < [ e [ [ N it
e smos | s | Jn@T-UDY\3 WY §/8Y SM_rE W /el T e, YA €S I
6007 90 €7 3] 2 w1513y 380 F/- 3 Dm\ e w2l sl IR
Toi0p torstaad | wuopstasd oA z5 \mw 05 6 gm\ Y 8y 45 gyni 6 € 71 17
ssop ooy | angean | ssaspryy o | ==l 1=
iW@_ - S5 / @d1AJ3s (4 JBSTPURYIIRY 120 | i3 M M M
.\IDI >mON I_D Z<ID<_”D @ZH—KW_A__”LQG% Y2)IAS JTWeJIBD yoymms Buryybrp yoyims Burjesy _ 9 9 % €7
azts 1xa] | 800Z'¥0°/L| 8 £5 (S 1S L __
SJBQUNUBJTM UO UOT)384402 | §OOZ ‘90 '€Z | I
WW0TS1A8 W01 141059 510p WisTAad | woisiAed
113113
LN
69 [0 0 0o 0] -8L Iﬂllﬂl
& B F@ 2 E
00000000006
0€2/802 0§ 0zZ| 65| S| 85| U |
(1
| RE « seooccceeee
e — [ = —8 w | 55 L§ 95 75 |
Lol [afsleld | el el = ) ] N
[ To[ ] \NF\ MH HM . 8 L 8 L ololo mﬂ_ ool
A ) [ )

u/oee

Y18 €19 7lv L1z
WL T ITIT T _H_
6l 8Ly S|yyl el

1L €15 21e L

AAA

3
]

9 S € 7

o ] 00000000

L11YM 005

LLYM 005

1 ki l

ﬂm\\%\\\_ﬂ\\\\\\\\m\\\@ﬂ \\\\\\\ mm\ \\\\\ me kAl W 09
| & 1/1y se/Le o € |
| &€ O ¢ A%2AL _H_ 9¢/8¢ A ¢ k13 4 7

& 2 8 w3 _ ] I |

(4 W Y€
i 24 i dWY 57 dWY 5l dWY 5l
B | €4 ¢4 L4
| P
f f
f f

rev. 08/2016

9123550

Service Manual Hot Deli HD3/4/5/7



=
L4
12 N ELECTRICAL DIAGRAMS
** fri-jad
ri-jado
| ©
B -c o o w
S W .S Qs
= c T |8 NERS]
£ 8 @ 5| S5
S = - . o—E [f2ES|E
= 3 v @ ~
= © N
= 3 g ~| k| 56
5 3 | EE s 25
= d 5 B, [fmfz, BS
ey e ool |3 Lt
@ = LI T
8 ERN T
g 13ulqo3 upj (% S AR LA
0| @ s s
=22 52 §§
13uiqoa uDy HIE 2 :5; fé’g
S|=|x| | | 2 =8
- - [y 32 £3
« - 2| =2 s3=
Sl ol 8 © g%g
gl | 8 o 8RS
HEE Rt i P NP 5
o - ) dgle| D& o sl
s} Lo - 340 i = J3WID SUDJL =g O = = ;’F’E
= 3u0z & S § elasy \% “E
s N == AT
=
g e — — — — Creli - — — o
= = 2 @
= auoz| o +H0MOSL N
= o [T 73] -
o~ +HDMOSL N
3 | 43U07 (97T ] LUBW33 J|WDJ3I
000l 1d [ &% g NETTEl =
Josuas “dway_| ESU011 JU3W3)3 JIWod3)
-~ 9% gx = - ~ ’
B ~ HomMOSL o~
Zauu; - 51T ] — JU3Wa)3 JWwoJad
jauoz| HOMOSL «
8x
Josuas Jajomf X 103y — 43408y J04ID4U03
J0SUaS J3lDM| 0 | N EE x IS T
i 10y | - (5-0H) x ool dumy | B
Updoa | e = S (7-0H) € MOOL dwoy | o |- |
| |
/(HD‘.UJTLH( [ 23] | Jajom Jajoay | w | O = |
~ w
Ajipwnyl +40MO0€E A J3DM J3}Day | D~
T ER — 1o 434 | z |
- HDMO09 = I~ S
=
[ I
N
X = | |- |
E<(
28 L -
o r—— - 1
| |
= 5 | |
s N . wl< 2 |
% °3 a8 L= g | |
[N [N () =
[————1 > S
s = 5 | zg |
Z ~
N w
=D P = -
g L e s sy |
A ™ o
2] © N mnoos 2 3 N
°l. a8 ~~~l !+ttt __-__-_ _ _ _
i I - § .
@ =
o s faua0> sayoay
o~ ~ [Te]
@@ HIOMOOSL
o [
g
Y
\ ) — O ™M ~F LN D

Page 82

Service Manual Hot Deli HD3/4/5/7

9123550 rev. 08/2016



ri-jado

0
(1) Y=

L X J
e

ELECTRICAL DIAGRAMS

WIRING DIAGRAM HD 4 HUMIDIFIED

AR T ROy gy] e i |l vey N0Ez/802
L00C°€0ZLl  em| k| s woasmy S
8002100} g ¢ weaste o0 | OPB[UL 277
e I P— _—
iwp@i - patjIpruny meﬁncmLuLmziﬂzu%m‘
7-0H ABOC N WVH9VIA @zﬁﬂn@a
pabueyy suaquny a4t | £00Z°90°GL| ¥
A001g [eutwJd] M8N| B0OZ 'LO'GL| &
atsthad vt ydtiosap a7 Wisined | woTsiAe
9 Lz AR/ % obole b 6o
l l 1 1 L L l l l l l l l l
W@ W$ Wﬁ W& W$!E.
isnd
woN NN N~ AR I 5 T Z =
B S S S S s ER= 2 = S 5 ~
EER) & & =2 N - a o

S OILONS Oﬁ(\i“
NN oM™

S

L11YM 005}

11YM009
- Ly
PR Le/Ly s¢/Le
O < A4 _H_ 9¢/8¢

LLYM 0051

g

| P4 UM 19 | =

a] T

! sz O
_"\.m¢MN( _
66 6|l6b o
| 5 ¢ ¢z |
L __ _

Iﬂl
0000
0Z |
z 0000000006
@[ SY| 97| vg <l N
o 4 8 4 ooooooooo|jo|o
2Te 2T EIEE— SESEE
] [ ] ] [ o] ) o [

FININIE _H_
0.12.2.D slefefsls]o]e] o] v

9 5 € ¢

B
6l

89| 65

OO0

91195 LS

OO0

10J}UD] 13A3] J34DM

T y ﬁ
o o n 6
z5
dWY SL dWY 5L
243sn4 143504
€5 ™ opel 27 )
JU3WaNE 14 o

Q8
g
@

oea@ ®

el

Page 83

rev. 08/2016

9123550

Service Manual Hot Deli HD3/4/5/7



ELECTRICAL DIAGRAMS

ri-jado

(1) Y=
\% O

e

CIRCUIT DIAGRAM HD 5 FULL & SELF SERVICE

e en | Sd00Y|  EU| MMM LG QLS e
9000 'S0 SO o] bk roroma w s o—.-I.G\" T T T
8002770 ¥ J T YRSty ~L A80Z
Tayep U0fsiAGL wapsadl | paypayd
P I e erdejes N 7
BITAIS! n 3S TpueyIIs|| I 13
E@| - s/ I e S
G-0H A80C N WYY3AYIQ LINJYID - ,
wop yd 14989 VST € 7
G/%0H A190 | £007°80°80| 8 vl u
sJsqunu a4t | 800Z v0°L| 3 'e 1 , ,
00}5143J L0} 1d1 108D :ajep UOIS[ABY | :uo1sireu| anoA asng
unI}13uuDd KJaAnap
H0M 051 X§ HOM 001 X7 HOM 0051 X2
doy uny supy sagoay Jajpay Jopojuny  Josuasdway A Z4/0€Z Jawiojsundy A 0£2/80¢ JawJosundj SJUWA)3 JWDI) sdwn) SuDy J3403y
[} a5
B A 1 M— y
0z z5 f
il | o 9 s
711 % 15
i ] o
97 65 | s | I jw
61l i i i € YL €15
oy | EEEE | AMWV Y
0e 67 44 1y 8
€l o 10 | 67 o 77 71 €19
LT[ F— | 8L |2
R R
g < mmf 9 s af f
SW W HEE T 75, %erse @ Ge/Le
Py 48 | |7 93 & 1€ ]
g 86 —{TTTF— I
Al |
.. ﬁ i 4 gy K L ¥E 5 €€ ,
L 2 1] f 8
¢ f f o | /18
Gy 86 95 LN . 29 o f g sl oz
o g L -+ L ——- -+ D
’ Vad .\W K 0z | 174 € 4]
ﬁ f o 3 z
z 05
£y 0 | 4
.
€5 \&0\ 6 09 14 |

rev. 08/2016

9123550

Service Manual Hot Deli HD3/4/5/7

Page 84



ri-jado

0
(1) Y=

L X J
e

ELECTRICAL DIAGRAMS

WIRING DIAGRAM HD 5 FULL & SELF SERVICE

878096

w00y gy

- + X0
w0 | NS

. oquny Bujkesp dquep | s 095 S1q)s04
N N - H s
9002 "60 81 | but| worueyy3 vy g0 |OPRI-1AR "
800Z %0 "/l J ¢ jeenistie) apng
o D — —
sy wmopy | ewionn | ssoeppg ‘p1e

B@l -

Jsstpueyddsy 118(Q

yonpoud oy

G-QH ABOZ N WYHIVIA INIHIM

w1 1di s

300[g [eulwJa) May

800C°10°9L| 4

azis 1xa]

800 70°/L| 3

Wors haJ W01 d10sp

IEECECE)
[ o[ ]

L11YM 0051

. e/

5¢/6¢€

A70Al 9¢/0%

Al

oc| | s ||V |8
|| los ew||% |8
Ya)1AS D1uWe.3d yaytas Buryybry
€5 (S
118MT 13
in
- N w o ~N oo} w
000 [0 o 0]
& S FE @ %=
0€2/80C
A
[ —Li | %
— = —3
Noﬁ = —6
L — —u
a9 —u| G
u/0€z

L1VYM 00SL

Lg/s¢€ €€
¢ 8€/9¢ €

8¢ e

S
75

DY 3\ €5

yoyias Buryeay

1S

07

A

8 4 8 L

@elolol@

718 €19 v L1

%81 Iﬂll.ﬁl
00000000000
0§ 07| 65| S| 89| U |
90000000066
09] €5] S| 9% LS 95| %S ]
ooooojooogoo
] ] [} WDDDD
][] ] ] [ ] ] ] ]| ]

7L €5 2 L

@|2|o|@

9 S €

3
3

O-is

2y Ly
6l

O=
O

dWY 5

€4

dWV Sl dWV 5

¢4 I

Page 85

rev. 08/2016

9123550

Service Manual Hot Deli HD3/4/5/7



’--
®
e fri-iad ELECTRICAL DIAGRAMS
ri-jado
— =~ |3
o
C i IS4
= o SIS
g _ D 52
S p C Lo =t
e # LI
= 3 2 NI A
I 3 E 12 |8 [c2
g 1 e doy un) §| |2 B f«f i3
=z -~ i
g 13U1q3 UD}J (T ol & = - T
(22| 2 £2 g2
}auIgod uny L; >~ ® E i
§S|=|x| .| | 22 38
- - Ol 5 22 £=
== o ] N i ® s<x=
AR =5 |3 gig
s — |5 © LLE
ol |- ol e 22| | 8| |- EEE
) o 3Jnis] — J3WJ0JSUDJ} 5 e 3= E %
= T . = §2 15 558
= = S : A el ER I
= 3u0z 2 e |5 e § 58
0 o (7T oo 8L
= gauoz —— ==
= s T T T T T 83— — — &
E avoz| & e L0 &
TR HBMOG] &
S 73U0Z juswa)a 1Wndal
000L Ld | 9% o o [ 211 | 3 '
Josuas ‘dway | gaumz‘“;_j +40MOSL U3Wa)3 JWwndal
-~ 9% gx = - ~ 4 ! ’
o & 14DMO5) ~
z3uoz I — 1UaWa)3 W3l
X
jauoz| +HOMOSL @
X
J0SU3S Jalpm| &%
103y — J31Day Jo1InIU0)
J0SUa3s Jajom| oz | e - P=uu T
— MEL‘.XW |—, o (S=0H) X7 Moo} dwpy r i
ypun3 = o (7-0W) xe Mool duor | [y, |
| |
D (73T - L N e N
M‘.D.‘Uizw ; T 17 110MO0¢ ; J31DM J3JDay | « D~ = |
< 110M009 = [ P S
7 _ =
| €1X l o~ @“ - l
N I I
X = | Ok |
ulE
2|8 R .
» r— - = 1
| |
o~ El |
Ve ~ . i G | |
=D ® 3|2 3|& £ |
[ [ S =
—r—r—r— =
—— - | =
= 3
= o
< =
=D ® <
2 = mmn v ot |
g 7 N® oo 2 © ! !
o L - _
-0 [ © - - .
@ =
O g = mn foup3 s2i034
o~ ~ [T
@@ +40MQ0SL
©
- [
=
N
S
(. J
— O ™M =+ LN O

Page 86

Service Manual Hot Deli HD3/4/5/7

9123550

rev. 08/2016



ri-jado

0
(1) Y=

L X J
e

ELECTRICAL DIAGRAMS

WIRING DIAGRAM HD 5 HUMIDIFIED

/%80926 us (00} €Y| 4na1-uel3 Ny 0/87 uope( 10431 quay : [1eu-3
Joquni BupAep g unelp waz1s 095 SNQ1Sod | yy¥GR0G-0/(0) L6+  xe}
60" T 0WRG-9/(0) 6+ 1)
900¢ '60 "mmw sners WEW aNaT-Ua))3 VY B/8Y
800210701 3 ¢wesioy 0 | OB 277
109l A
T - ey
- 31L1pTWN Jas1pueydus 18]
=1 P31y IpTuNY JeSTpURYDIRY T 1a]

G-0H A80C TN WYYIVIA ONIHIM

0T d1osap

A0EZ/802

O-lls

00©
0z
00000000
o |57 97| vl | e
HEEEEE
A EEE——EEE
oToTeTe _
EEEEEEEEE =
DT T IT T _H_
.22, slelefo]s|r]e] e [T
9 § ¢ ¢

pabueyy sJsquny Jth | £00Z'90°GL| 8
2001[g [eutwds] MaN| 800Z L0'SL| 3
10015143 U019} 1053p 19)8p U0TSTA3L | Uo1sEAd
9 60 17 % €z 1z 6l L€ oo 6 0
1 1 1 1 L L l l l l l l l l
W$ Wﬁ W¢ W& W$ W& wﬁnﬁi
z 5 o 5 o g = 7 & z z =
s 3 z 2 ERE 3 3 85 55 °
m @ w; =~ O N = w w
£ 75 50 T
1d
L1yM00sl L1YM 00GL
11YM009
LT -
S 97 L € 2
fmm m :\:_H_ 5¢/6¢ cy L§/5¢ €€
y AYAA 9¢/0% i 8¢/9¢ ¥¢
€ ¢ 0 8¢ 7€
i
|

0ol O | Opr

oajo] O [ OHr

85| 65 L[S

B
6l

|

OOO0OOO

O
O
O
O |

91195] LS 0/ 40

900eee

@)
Q
Q
O
Q |

1041U0] 13A3] J3/DM

T

i3

dWY L
2413sn4

dWY Sl
143504

JuaWa)a 1d

opely 27

oea@®

Ve
]

Qe
g
@

g

H

Page 87

rev. 08/2016

9123550

Service Manual Hot Deli HD3/4/5/7



ELECTRICAL DIAGRAMS

i-jado

S
0 <
0
\% O

e

CIRCUIT DIAGRAM HD 7 FULL & SELF SERVICE

| "y -9£(0) LE+ X8
TERENINY 08| D B T

095 snqjsod

netvey3 vy g/ | QPRI

9980926 us 100y €y
QUG BupNe.p dquelp|
9002 '60 mmi—_ :
800Z *%0 'y 1
Tayep Worsired worsida | pepa

_t"

7 jeedisyay 3pn)

isse[2 20ea [0}

iuaujeas)

issawypy)

i[eriajen

=2

Jastpueyousy 112(Q
1100pod oy

/-0H A80C N WvY9VIQ L1INJYII

wor d19%3p

1[8MI[3 UOT}ISO4 ‘SJaquny aJTp

800C°€0°CL| 8

SJaqunN 3J4TH | 800Z Y0¥l | I

U0151AD]

wors1A8J uojydtJasap 8)ep UofsiAad

Y4 €
val 2d
\E 14
anoA asn4

NN

/I/

=

uoI433uu0l AJaAnap

HIM 00L XS
doy sunj SuDj J3joay J8}03Y $40}30}uD) Josuas ‘dwaj >E\OMN;EE€E& >o@\momh§£m:ut sdwn)
el W 74
-
= A vs I
001 (014
4] | 6
o | 0 901 | S0l 9 s
pad |40 _Ilq\ | _|N\
w1 %9 | ar
9 |ov 66 |6 |65 _ || e9
| 69l ONDHDUSM% | ] |®| L/ neloas Ll €5
Va4 %4
Y B T Tunnnt AR MY 2 o S
Py 40 _ 03 | _ AMWV yig| €19 918 €19
0% 6€ 06 |88 8L |1
| 99 mmmm_ | _ 77
ﬁ lva1/ze |®| 73[] €3 23] 13
mv mv mv AU mv AU o T, L1 el %DHDmme 5_ _ =z —jle/eg)
I _ €1
E =
@Z S s _ |_®N N@mm _ Nm_ |®|
8 LE
T /| | IOy 1
EL ﬁ | 93 _ | 68 |8 8 |¢
N 3%, R s NI 3
=T o =% al s 48 pa 149 L mms | L 2 o Ly 1z eyl e
’ i ittty A Bty AR AN 12 o o
’ [44% 7l ’ % 124 L L 21€ 11
ﬁ _ g0l |20t e 'z
4 05 | 8y
1z ol ¥
ke €5 L.\ 6 0w ¥

rev. 08/2016

9123550

Service Manual Hot Deli HD3/4/5/7

Page 88



ELECTRICAL DIAGRAMS

o
/
00

o=
e

f

ri-jado

CIRCUIT DIAGRAM HD 7 HUMIDIFIED

E . —J
= - rS
S = 3
O 3 104}U03 13A3) J3}DM
= 2
[ b
- [
bt ~
S\ o ) o
=
o
L @ £
e} - © =
o] N [e] =
0D 5 @ =
< © =
Q e
-
02 @ £
- [(e} 2
] NGZ] 2
=
of 2D . &
11 5 (NG g E
~ 5
S squ
™~ - © = S
5 g
& - @ 8 E
2 N
=
TEAANA_SE
e ———
@ )
WYISIX g C NOEL/80Z D4Dat
- @
MoSL
£ INOZ ZX = = JUawa)a JwonJad
© 3 ©
MOSL
9 INOZ €X JUBW3)3 JIWDJ3d
B 03
MOSL
™ S ANDZ %X S Juswaja JjwoJal
i 8 63 ~
oo Ld | ** Mos,
Josuas dwal 7 INOZ 5X ~ = JU3Waa JWoJal
——1 9X o~ 83 N
o MOSL
B € INOZ 9X 5 JuUawaja JwoJdal
& [E] PN
MOSL
2 INOZ LX JUaWwala JywoJdad
Q 93 N
MoSL
| INOZ 8X S JUBW3a)3 JWnJal
& 3 -~_ &
=
J3}nay J0jIn4uol
6LX % 8
-
0ZX <
1¥3H 6X = S J3ajoay Jojioiunl
e -~ &
I o) ~ S I +omooL dup)
— o ~ ~! [Nal
o i O 3 4
™ ~ — on
LHIOLX = - == & 2
D
MOOE
ALIGINH X = FEILREILEN
— €3 —
o= M003
aal = ALIOIWNH ZLX J3}DM J3joay
< X o 7] 2
o |
o
—
-
=
= N 8
- o]
o)~ @ @
[] s ] - =8 2 i
) . 2
o =2} MOOSL o -
= o =l © }auigna Jajoay
("]
o) N “ <
o~ o~
— = ~ M00SL foel = 8
O (ee] © }aulgnl Jajoay
o) L)) _ 13 o
g Ny S
< MO0SH © <
°'e @@ « @ — © 1auiqod Jajoay
£
© < <
o) g = MOOS ~ <
- o~ ~ ~ el 13U1qD3 J340ay
=
o{ ) 13
N - s < B
J >~ =

delivery connection

revi

10.03.2008 |change water level control

13.03.2007 | Wire Numbers

revision:

B
A

CIRCUIT DIAGRAM UL 208V HD-7

Tor product:

description:

Deli Merchandiser Humidified

matertal

i
@

10. 03. 2008
9260865

date:

18. 09. 2006

Tolerance class:
revisio date;
draving nusber:

revlsmm
B

stalus:
drawn by
Kool en

1

thickness: | treatment

checked:
scale:

i
A3

4878 M Etten-Leur

+31 (0)76-5085400

20 fHifade | e kerkstraat 2

+31 (0)76-5085444 | Postbus 560
E-nail: RenD. FEPafrijado.nl | 4870 AN Etten-Leur

tel:
fax

Service Manual Hot Deli HD3/4/5/7

9123550

rev. 08/2016

Page 89



/9809¢6 cm.EoVA Ev
me| R3] EY
/00 !E\u W_Lm o} ™ 00v5806-92€0) 1e+ ¢
800 ¢ zensir | OB 27
,,,,,,, &| oo
anpcanay | cyngnn | sy piog
<W@7 - N9 [/ <48sipueydds) ﬁwme$
3T4TAINAH N Z0H WYHOYIQ ONIHIN

sy |

SJaqunu aJTH ‘s3001q [eutwua] | 800Z'E0°0L| |

g sJaqunu BJTM | B00Z '80°6L| C

ELECTRICAL DIAGRAMS

WIRING DIAGRAM HD 7 HUMIDIFIED

ri-jado

e0g 00l T
N ceveevecee
g6(L9l6|  [OLI8Y(€L
o] ceoceoecee

LelLs] {ZefoE] |og
06 88 68 /8 [m] m] ][] ][] (]
ARG S~

______:
sle]c]ols|o|e| e

Oloa] O T OHr

Qe

s}

o o

87/6L 16 nod
[l

zone?2
zonel
heot
ight

l

ity

humidity
humid

0¢
Al

OHiis

Q
H@)
Q
(@)
RO

8 L 8 L

EO [ O
@)
@)
@)
Q
0RO

AN

o [T 1T 1

T
i
i
i
i
i
i
m

2.012.0.

g & ¢

600000000

2@\2|@
79 €9 79 19 %
T T 66006600000
8z 5
oBEB00000

9
u,“_mu._‘N
[
06 68

L1LYM 005k

u
%4

I € %

|69 =

mm T E\:_H_ 6t <8

EN O /gL lasl 07 (9W) UD4

| 7

f

f

f

f 89 89/99

L == s gl

LLVYM 00€

11YMO09

LE/SE 57

8¢/9¢  (gW) uD4

B
6l

EooGodiooo

L1LVM 008k

LS 05 pylum 45 o5

T T

1044103 13A3) J340M

:: z
pajo oM €5

Juawa)a |4

o
o

] dHVS) dWY'Sh
243508 FENT

rev. 08/2016

9123550

Service Manual Hot Deli HD3/4/5/7

Page 90




ENIPTY PAG




For technical support call: 877 374-5236
For parts call: 877 392-7851

o ri-jado

Fri-Jado Inc. 1401 Davey Road @ Sweet 100 ® Woodridge, IL. 60517 ® USA e tel. 630-630-7950 ® fax 630-689-11424 e toll free 877-FRI-JADO e us.info@frijado.com ® www.frijado.com




